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SECTION 1: Customer information
Company Name : Sony EMCS Corporation
Address : 8-4 Shiomi Kisarazu-shi, Chiba, 292-0834 Japan
Telephone Number : +81-438-37-3982
Contact Person : Kazuhiko Nagano
SECTION 2: Equipment under test (E.U.T.)
2.1 Identification of E.U.T.
Type of Equipment : Wireless Transceiver Module
Model No. : BNSY25
Serial No. : Refer to Section 4, Clause 4.2
Rating : DC33V,DC28V,DC18V
Receipt Date of Sample : October 7, 2015
Country of Mass-production : China, Taiwan
Condition of EUT : Production prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Modification of EUT : No Modification by the test lab
2.2 Product Description

Model: BNSY25 (referred to as the EUT in this report) is a Wireless Transceiver Module.
* BNSY25 is Controller IC (MT8591, etc.) and RF front-end part (DHSR-SY25).

General Specification

Clock frequency(ies) in the system  : 26 MHz

Radio Specification

Radio Type : Transceiver
Frequency of Operation : Wireless LAN part:

2412-2462 MHz,
5180-5320 MHz, 5500-5700 MHz, 5745-5825 MHz
Bluetooth part:
2402-2480 MHz
Modulation : Wireless LAN part:
2.4 GHz bands: DBPSK, DQPSK, CCK, OFDM
5 GHz bands: OFDM
Bluetooth part:
BDR (Baisc Data Rate): GFSK
EDR (Enhanced Data Rate): n/4-DQPSK, 8DPSK
LE (Low Energy mode): GFSK

Antenna type : Dipole
Antenna connector : MHF4
Antenna Gain : 2400 - 2483.5 MHz: +0.21 dBi max (include antenna cable 199 mm)

5150 - 5250 MHz: -2.06 dBi max (include antenna cable 199 mm)
5250 - 5350 MHz: -0.99 dBi max (include antenna cable 199 mm)
5470 - 5725 MHz: -0.01 dBi max (include antenna cable 199 mm)
5725 - 5850 MHz: -0.95 dBi max (include antenna cable 199 mm)

Remarks: This Wireless Module consists of 1 chip each of 5 GHz band and 2.4 GHz band.

*1) Refer to the test reports: 11014760S-A-R2 and -B-R1 for FCC 15.247.
*2) Refer to the test reports: 11014760S-D for FCC 15.407 DFS test.
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SECTION 3: Test specification, procedures & results
3.1 Test Specification

Test Specification
Title

FCC Part 15 Subpart E: 2015, final revised on November 23, 2015
FCC 47CFR Partl5 Radio Frequency Device Subpart E
Unlicensed National Information Infrastructure Devices

Section 15.407 General technical requirements

*Some parts are effective on and after December 17, 2015 or December 23, 2015. The revision does not affect the test
specification applied to the EUT.

3.2 Procedures and results
Item Test Procedure Specification Worst margin Results Remarks
FCC: ANSI C63.10- 2013 FCC: 15.407 (b) (6)/ 15.207 |18 dB. QP
.. 0.15000 MHz, L1, .
Conducted Emission (Tx 11n HT40, 5230 MHz Complied -
IC: RSS-Gen 8.8 IC: RSS-Gen 8.8 Antenna cable: 400 mm)
FCC: KDB Publication Number .
26 dB Emission 789033 FCC: 15.407 (a) (1) (2) (3) N/A Conducted
Bandwidth T T
FCC: KDB Publication Number
789033 FCC: 15.407 (a) (1) (2) (3)
Maximum Conducted IC:RSS-247 6.2.1(1) Complied | Conducted
Output Power IC: 6.2.2 (1)
- 6.2.3 (1) See data
6.2.4 (1)
FCC: KDB Publication Number
789033 FCC : 15.407 (a) (1) (2) (3)
Maximum Power IC: RSS-247 6.2.1(1) .
C lied
Spectral Density . 6.2.2 (1) omplie Conducted
IC: - 6.23 (1)
6.2.4 (1)
FCC: ANSI C63.10-2013 FCC: 15.407 (b), 15.205 and Conducted
KDB Publication Number 789033  [15.209 0.4 dB (<30 MHz)
Spurious Emission IC: RSS247 62100 5350.000 MHz, Complied /
Restricted Band Edge Ic: - 6.2.2(2) AV, Horizontal Radiated
: 6.2.3(2) (Tx, 11n HT40, 5310 MHz) (>30 MHz)
6.2.4(2) *2)
foqi FCC: ANSI C63.10-2013 FCC: 15.407 (e)
6dB ]Zml;mhon See data Complied | Conducted
Bandwidt IC: - IC: RSS-247 6.2.4 (1)
Dynamic Frequency |FCC: KDB 905462 D02 FCC: 15.407(h) ) N/A *1) | Conducted
Selection 1C: FCC KDB 905462 D02 1C: RSS-247 6.3

Note: UL Japan, Inc.’s EMI Work Procedures No. 13-EM-W0420 and 13-EM-W0422.
*1) For DFS tests, please see the test report number 11014760S-D issued by UL Japan, Inc.
*2) Radiated test was selected over 30 MHz based on section 6.2 and KDB 789033 D02 G.3.b).

* In case any questions arise about test procedure, ANSI C 63.10:2013 is also referred.
However, there is one deviation from ANSI C 63.10:2013. (ANSI C63.10:2013 is Non-accreditation)
Measurement height is not 1.5 m, but 0.8 m.

FCC Part 15.31 (e)
This EUT is provided the stable voltage (DC 3.3 V, DC 2.8 V, DC 1.8 V) constantly to RF unit regardless of input
voltage from PMIC. Therefore, the equipment complies with the requirement.

FCC Part 15.203 /212
The EUT has a unique coupling/antenna connector. Therefore, the equipment complies with the antenna requirement.
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3.3 Addition to standard
Item Test Procedure Specification Worst margin Results Remarks
99% Occupied IC: RSS-Gen 6.6 IC: - N/A - Conducted
Bandwidth

Other than above, no addition, exclusion nor deviation has been made from the standard.

34 Uncertainty
The following uncertainties have been calculated to provide a confidence level of 95 % using a coverage factor k = 2.
Shonan EMC Lab.
Item Frequency range Uncertainty (+/-)
No. 1 SAC/SR | No.2SAC/SR | No.3 SAC/SR

Conducted emission (AC Mains) LISN 150 kHz-30 MHz 3.6 dB 3.4dB 34dB
Radiated emission 9 kHz-30 MHz 3.7dB 3.5dB 3.5dB
(M easurement distance: 3 m) 30 MHz-300 MHz 4.9 dB 4.9 dB 4.7 dB

300 MHz-1 GHz 5.0dB 5.0dB 4.8 dB

1 GHz-13 GHz 4.9 dB 4.9 dB 4.9 dB

Radiated emission 13 GHz-18 GHz 5.7dB 5.7dB 5.7dB
(M easurement distance: 1 m) 18 GHz-40 GHz 4.5dB 4.3 dB 4.3 dB

SAC=Semi-Anechoic Chamber
SR= Shielded Room is applied besides radiated emission

Antenna terminal test

Uncertainty (+/-)

Power M easurement above | GHz (Average Detector) SPM-06 0.76 dB
Power M easurement above 1 GHz (Peak Detector) SPM-06 0.79 dB
Power M easurement above 1 GHz (Average Detector) SPM-07 0.74 dB
Power M easurement above 1 GHz (Peak Detector) SPM-07 1.08 dB
Spurious emission (Conducted) below 1GHz 1.5dB
Spurious emission (Conducted) 1 GHz-3 GHz 1.7 dB
Spurious emission (Conducted) 3 GHz-18 GHz 2.4 dB
Spurious emission (Conducted) 18 GHz-26.5 GHz 2.5dB
Spurious emission (Conducted) 26.5 GHz-40 GHz 2.5dB
Bandwidth M easurement 0.66 %
Duty cycle and Time M easurement 0.012 %

Conducted Emission test

The data listed in this test report has enough margin, more than the site margin.

Radiated emission test

The data listed in this report meets the limits unless the uncertainty is taken into consideration.
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35 Test Location

UL Japan, Inc. Shonan EM C Lab.

1-22-3, M egumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN

Telephone: +81 463 50 6400, Facsimile: +81 463 50 6401

JAB Accreditation No. RTL02610

. . . . M axi
. IC Registration |Width x Depth x Size of reference ground plane (m) / aximu
Test site . . . measurement
Number Height (m) horizontal conducting plane .
distance

No.1 Semi-anechoic |, -5 | 206x113x7.65  |20.6x11.3 10m

chamber

No.2 Semi-anechoic |, -5y 206x113x7.65  |20.6x11.3 10m

chamber

No.3 Semi-anechoic |, /., 5 12.7x7.7x5.35 127x7.7 5m

chamber

No.4 Semi-anechoic | _ 8.1x5.1x3.55 8.1x5.1 ;

chamber

No.1 Shielded room - 6.8x4.1x2.7 6.8 x4.1 -

No.2 Shielded room - 6.8 x4.1x2.7 6.8 x4.1 -

No.3 Shielded room - 6.3x4.7x2.7 6.3x4.7 -

No.4 Shielded room - 44x4.7x2.7 4.4x4.7 -

No.5 Shielded room - 7.8x6.4x2.7 7.8x6.4 -

No.6 Shielded room - 7.8x6.4x2.7 7.8x6.4 -

No.8 shielded room - 345x55x%x2.4 3.45x5.5 -

No.1 M easurement ) 255 x4.1x2.5 ) )

room

3.6 Test data, Test instruments, and Test set up

Refer to APPENDIX.
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SECTION 4:

Operation of E.U.T. during testing

4.1 Operating Mode(s)

*1) Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing - Managing
Complex Regulatory Approvals -” of TCB Council Workshop October 2009.

Mode Remarks *2)
Transmitting (Tx), IEEE 802.11a (11a) 18 Mbps, PN9
Transmitting (Tx), IEEE 802.11n SISO 20 MHz BW (11n-20) MCS 2, PN9
Transmitting (Tx), IEEE 802.11n SISO 40 MHz BW (11n-40) MCS 2, PN9

*Transmitting duty was refer to APEENDIX.

*The worst condition was determined based on the test result of Maximum Conducted Output Power.

*2) Power of the EUT was set by the software as follows;

Power settings: Fixed

Software:

MT6625 RF Test Version 0.3

*This setting of software is the worst case.
Any conditions under the normal use do not exceed the condition of setting.
In addition, end users cannot change the settings of the output power of the product.

*The details of operation mode(s)

Test Item Operating Tested Tested Frequency
Mode IS Cib & Lower Middle Additional Upper
(length)  *4) Band Band Band Band
Conducted emission Tx, 11n-40 400 mm, 5230 MHz - - -
*3) 199 mm
26 dB Emission Bandwidth Tx, 11a - - 5260 MHz 5500 MHz -
Tx, 11n-20 5300 MHz 5580 MHz
5320 MHz 5700 MHz
Tx, 11n-40 - - 5270 MHz 5510 MHz -
5310 MHz | 5550 MHz
5670 MHz
99 % Occupied Bandwidth, Tx, 11a - 5180 MHz | 5260 MHz | 5500 MHz | 5745 MHz
Maximum Conducted Output Power, | Tx, 11n-20 5220 MHz 5300 MHz 5580 MHz 5785 MHz
Maximum Power Spectral Density | | | 5240MHz | 5320MHz | 5700 MHz | 5825MHz |
Tx, 11n-40 - 5190 MHz 5270 MHz 5510 MHz 5755 MHz
5230 MHz 5310 MHz 5550 MHz 5795 MHz
5670 MHz
20 dB Bandwidth Tx, 11a - 5240 MHz - - -
T, 1020 ) ]
Tx, 11n-40 - 5230 MHz - - -
6 dB Bandwidth Tx, 11a - - - - 5745 MHz
Tx, 11n-20 5785 MHz
A R ISR I R 5825 MHz |
Tx, 11n-40 - - - - 5755 MHz
5795 MHz
Radiated Spurious Emission Tx 11n-40 400 mm, 5230 MHz - - -
(Below 1 GHz) *3) 199 mm
Radiated Spurious Emission Tx, 11a, *5) [ worst: 400 mm, 5180 MHz 5320 MHz 5500 MHz 5745 MHz
(Above 1 GHz) Tx, 11n-20 | (bandedge was | 5240 MHz 5580 MHz | 5785 MHz
measured by 5700 MHz | 5825 MHz
.. Jeacheable) .\ | | ]
Tx, 11n-40 worst: 400 mm, 5190 MHz 5310 MHz 5510 MHz 5755 MHz
(bandedge was 5230 MHz 5550 MHz 5795 MHz
measured by 5670 MHZ
each cable)
Conducted Spurious Emission Tx, 11n-40 - 5230 MHz - - -

*1)

*3) The mode was tested as a representative, because it had the highest power at antenna terminal test.
*4) The test was performed with the representative antenna cable that was worst measured value by pre-check test.
*5) 11a mode was measured the band edge emissions only.
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4.2 Configuration and peripherals
A 2 3
D
C
‘ AC 120 V /60 Hz
B

* Cabling and setup(s) were taken into consideration and test data was taken under worse case conditions.

Descri

ption of EUT and Support equipment

No. Item Model number Serial number Manufacturer Remarks
Wireless Transceiver BNSY25 0F081530001703 Front-end: Wistron | EUT
Module NeWeb

A Corporation

Control IC:
MediaTeK

B PWB Antenna 1-980-877-02 - Sony EUT

C Jig board - - Sony -

D AC Adaptor AC-M1208WW M1521540404 Sony -

List of cables used
No. Cable name Length (m) Shield Remarks
Cable Connector

1 Cable (Antenna) 0.4 or 0.199 Shielded Shielded -

2 Output cord (AC Adaptor) 1.0 Unshielded Unshielded -

3 Power Supply Cord 0.7 Unshielded Unshielded -

UL Japan, Inc.
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a platform of nominal size, 1.0 m by 1.5 m, raised 0.8 m above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded
conducting surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN) / Artificial mains
Network (AMN) and excess AC cable was bundled in center.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT via AC adaptor in a
Shielded room.
The EUT via AC adaptor was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Detector : QP and CISPR Average
Measurement range 1 0.15 MHz-30 MHz

Test data : APPENDIX

Test result : Pass
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SECTION 6: Radiated Spurious Emission and Band Edge Compliance

Test Procedure

EUT was placed on a styrene foam platform of nominal size, 0.5 m by 0.5 m, raised 0.8 m above the conducting
ground plane.

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

The height of the measuring antenna varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field strength.

The measurements were made with the following detector function of the test receiver and the Spectrum analyzer (in

linear mode).
The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the

Spectrum Analyzer.
The test was made with the detector (RBW/VBW) in the following table.
When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

< Below 1GHz >
The result also satisfied with the general limits specified in section 15.209 (a).

< Above 1GHz >
Inside of restricted bands (Section 15.205):
Apply to limit in the Section 15.209 (a).

Outside of the restricted bands:
Apply to limit 68.2 dBuV/m, 3 m (-27 dBm e.i.r.p.:) in the Section 15.407 (b) (1) (2) (3).
Apply to limit 68.2 dBuV/m, 3 m (-27 dBm e.i.r.p. ) or
78.2 dBuV/m, 3 m (-17 dBm e.i.r.p.*) in the Section 15.407 (b).

Restricted band edge:
Apply to limit in the Section 15.209 (a).
Since this limit is severer than the limit of the inside of restricted bands.

*Electric field strength to e.i.r.p. conversion:

E= M (uV/m) :P is the e.i.r.p. (Watts)
3
Test Antennas are used as below;
Frequency 30 MHz to 300 MHz | 300 MHz to 1 GHz | Above 1 GHz
Antenna Type Biconical Logperiodic Horn
Frequency Below 1 GHz Above 1| GHz
Instrument used Test Receiver Spectrum Analyzer
Detector QP Peak Average
IF Bandwidth BW: 120 kHz RBW: 1 MHz Method VB *1)
VBW: 3 MHz RBW: 1 MHz
VBW: 1/T
(*T = transmission duration)
Test Distance 3m 3.87 m *2) (below 13 GHz, SVSWR, 2A(),
4.37 m *2) (below 13 GHz, SVSWR, 3AC),
1 m *3) (above 13 GHz)

*1) The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules vO1 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E (Issued on
June 6, 2014)".
*2) Distance Factor: 20 x log (3.87 m/3.0 m) = 2.21 dB (*SVSWR setting, distance 4 m - volume offset 0.13 m)

Distance Factor: 20 x log (4.37 m/3.0 m) = 3.27 dB (*SVSWR setting, distance 4.5 m - volume offset 0.13 m)
*3) Distance Factor: 20 x log (1.0 m/3.0 m) =-9.5 dB
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- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

Frequency

- Carrier Spurious

Antenna 30 MHz-1 GHz | 1-13 GHz | 13-18 GHz | 18-26.5 GHz | 26.5-40 GHz
Module Hori;ontal Z X Z Y 7 X

Vertical Z Z Z X Y4 X
Antenna Hori.zontal X Y X Y X X

Vertical Y Y4 Y Y X X

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Measurement range : 30 MHz-40 GHz
Test data : APPENDIX
Test result : Pass

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401




Test report No. : 11014760S-C-R2
Page 113 0f 134
Issued date : January 28, 2016
FCCID : AK8BNSY25
SECTION 7: Antenna Terminal Conducted Tests
Test Procedure
The tests were made with below setting connected to the antenna port.
Test Span RBW VBW Sweep Detector Trace Instrument used
time and Test method
26 dB Bandwidth Enough to capture Close to 1 % >RBW Auto Peak Max Hold Spectrum Analyzer
the emission of EBW
99 % Occupied Enough width to 1%to5%of | >3 RBW Auto Sample Max Hold Spectrum Analyzer
Bandwidth display emission OBW
skirts
20 dB Bandwidth Enough to capture 430 kHz 1.3 MHz Auto Peak Max Hold Spectrum Analyzer
the emission
6 dB Bandwidth Enough to capture 100 kHz 300 kHz Auto Peak Max Hold Spectrum Analyzer
the emission
Maximum Conducted | - - - Auto Average - Power Meter
Output Power (Sensor: 160 MHz
BW)
(Method PM)
Maximum Power Encompass the 1 MHz *1) >3 RBW Auto Power Averaging Clear Write | Spectrum Analyzer
Spectral Density entire EBW (100 times)
Conducted Spurious 9 kHz - 150 kHz 200 Hz 620 Hz Auto Peak Max Hold Spectrum Analyzer
Emission*2) 150 kHz — 30 MHz 10 kHz 30 kHz

* The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules vO1 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E (Issued on

June 6, 2014)".

*1) FCC standard says that RBW is set to be 500 kHz for 5.725 GHz-5.850 GHz, but it is not possible with spectrum

analyzer, so 10log(500 kHz/470 kHz) was added to the test result.
*2) In the frequency range below 30 MHz, RBW was narrowed to separate the noise contents.

Then, wide-band noise near the limit was checked separately, however the noise was not detected as shown in the
chart. (9 kHz-150 kHz: RBW =200 Hz, 150 kHz-30 MHz: RBW = 10 kHz)

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Test data : APPENDIX
Test result : Pass
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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APPENDIX 1: Test data
Conducted Emission
UL Japan, Inc. Shonan EMC Lab. No.2 Shielded Room
Date : 2015/11/26
Mode : Tx, 11n HT40, 5230 MHz
Power : AC120V / 60 Hz
Temp./Humi. : 23 deg.C / 34 %RH
Remarks : Ant.cable: 400 mm
Limit1 : FCC 15C(15.207) QP
Limit2 : FCC 15C (15.207) AV Engineer . Kenichi Adachi
70 —— Limit1 (QP)
65 .
60 Limit2 (AV)
55
50 ol ) N (PK)
< 50 - @ ¢ N(QP/AV)
3 45 ! e e e e
2 40 L1 (PK)
8 35 L1(QP/AV)
= i - | i
S \ LM ] i i A "\\“,’J‘,r’\x YA \\ u’" W N
E 30 | — VWW -+ L"’M hmwwm L g A Mdm "WWM“
S h v s
g B | NN .
20 7 T
15
10
5
0
2 3 5 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
Reading Results Limit Margin
No. | Frea- P> | <av | OFaC Tapy | <av> | _<ap> | <AV> | <aP> | <AV> | Phase | Comment
[MHz] [dBuV] | [dBuV] | [dB] | [dBuV] | [dBuV] | [dBuV] | [dBuV] | [dB] [dBI
1 0.15000 34.84 14.94 12.51 47.35 27.45 66.00 56.00 18.6 28.5 N
2 0.22078 28.06 14.24 12,53 40.59 26.77 62.79 52.79 222 26.0 N
3 0.29504 21.26 8.04 12,53 33.79 20.57 60.38 50.38 26.5 29.8 N
4 0.68332 15.10 426 12.60 27.70 16.86 56.00 46.00 28.3 291 N
5 5.16852 15.12 8.74 12.90 28.02 21.64 60.00 50.00 319 28.3 N
6 7.32790 1255 714 13.01 25.56 20.15 60.00 50.00 344 29.8 N
7 0.15000 34.94 15.06 12.51 66.00 56.00 185 28.4 L1
8 0.22078 29.05 15.46 12,53 62.79 52.79 212 248 L1
9 0.29504 21.85 9.05 12,53 60.38 50.38 26.0 28.8 L1
10 0.67879 17.16 6.46 12.60 56.00 46.00 26.2 26.9 L1
1 5.16852 15.34 9.08 12.90 60.00 50.00 31.7 28.0 L1
12 7.32790 14.61 8.84 13.01 60.00 50.00 323 28.1 L1

Calculation:Result
LISN: SLS-03 (US

)[dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Conducted Emission

DATA OF CONDUCTED EMISSION TEST

Remarks : Ant.cable: 199 mm

Limit1 : FCC 15C (15.207) QP
Limit2 : FCC 15C(15.207) AV

Mode

Power

Temp./Humi.

Engineer

: Keni

UL Japan, Inc. Shonan EMC Lab. No.2 Shielded Room

Date : 2015/11/26

: Tx, 11n HT40, 5230 MHz

: AC120V / 60 Hz
: 23 deg.C / 34 %RH

chi Adachi

70

— Limit1 (QP)

65 .

55 —

50 vy T~ _ N (PK)
= b R - NI o N(QP/AV)
3 45
S 4. L1 (PK

L1 (QP/AV)
S 35 '
3 C " L,A. T,
= ] ke |l
S 30 Wi j”»i” ”
L J T
= 95 LS !
[T |
oc

20 i

15

10

5

0

15 2 3 S 7 1 2 3 5 7 10 20 30
: Frequency [MHz]
3 Reading CF Results Limit Margin

No. red. P> |_<AV> Fac ™2ap> | <AV> | _<aP> | <AV> | <QP> | <AV> | Phase | Comment
[MHz] [dBuV] | [dBuVl | [dB] | [dBuV] | [dBuVl | [dBuV] | [dBuV] | [dBI [dB]

1 015000 3477 1492 1251| 4728 2743 eeoo| 5600 187 285 N

2 0.22084| 2802 1421 1253| 4055 2674| 6279 5279 222| 260[ N

3 020509  21.22 800| 1253 3375| 2053 6038 5038 266 298] N

4 0.68305| 1508 422 1260 2768 1682| 5600 4600 283 201 N

5 516854  15.11 872| 1290 2801| 2162 6000[ 5000 319 283 N

6 7.32865 12.54 7.11| 1301| 2555 2012| 6000 5000 344] 208 N

7 015000 3484 1502 1251 66.00| 5600 186 284| L1

8 0.22084| 2902 1544 1253 6279| 5279 212| 248 L1

9 020509  21.82 003 1253 60.38| 5038 260 288 L1

10 067880 17.11 6.42| 1260 56.00| 4600 262 269 L1

1 516854 1544 9.12| 1290 60.00| 5000 316 279 L1

12 7.32865  14.62 893 1301 60.00| 5000 323 280 L1

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]

LISN: SLS-03 (US)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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26 dB Emission Bandwidth and 99 % Occupied Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room

Report No. 11014760S-C-R2

Date November 18, 2015

Temperature / Humidity 24deg. C/53 % RH

Engineer Tomohiro Hara

Mode Tx 11a

Tested 26 dB Emission | 99 % Occupied Limit
Frequency Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]

5180 - 17.064 -
5220 - 16.966 -
5240 - 16.763 -
5260 19.997 17.193 -
5300 19.604 16.892 -
5320 19.547 16.938 -
5500 19.884 16.881 -
5580 19.838 16.838 -
5700 19.760 16.769 -
5745 - 16.917 -
5785 - 16.867 -
5825 - 17.119 -

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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26 dB Emission Bandwidth
1la
5260 MHz 5500 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#Peak #Peak
Log Log
16 duden, 168 st | .
o8/ ® B/ i g
Va“ “\.\e ’fﬂ "’m\e
" Al +
Y T
et [Pty AN Ty,
Lgfv LgAw
ML s2 ML s2
Center 5.260 68 GHz Span 46 MHz Center 5.580 68 GHz Span 46 MHz
#Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1261 prs) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandvidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
17.0223 MH= % dB -26.08 dB 16.7975 MH= % dB -26.08 dB
Transmit Freq Error  -7.746 kHz Transmit Freq Error  7.270 kHz
% dB Banduidth 19.997 MHz % dB Banduidth 19.884 MHz
5300 MHz 5580 MHz
3 Agilent RL 3 Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 " - 10 . 5
B/ i dB/ R,
TM N e ’;fﬂ' \M‘Lf
i g bt ok
g v, | T [Firs i, |
LgAv LyAv
ML 52 ML 52
Center 5.300 00 GHz Span 46 MHz Center 5.580 08 GHz Span 46 MHz
#Res BH 430 kHz #UBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #UBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH % Pwr 93007 I Occupied Bandwidth Occ BH % PWr  93.00 7
16.8714 MHz x dB -26.60 dB 16.8129 MHz x dB -26.60 dB
Transmit Freq Error -1.568 kHz Transmit Freq Error 39.985 kHz
¥ dB Bandwidth 19.694 MHz ¥ dB Bandwidth 19.838 MHz
5320 MHz 5700 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#Peak #Peak
Log Log
16 | g 4 16 by, -
B/ Ei % B/ b ®
. S 7 e
| J bk "
" " W
" MMA ; | khad ™ MW“MM\.
T i Ficki e
Lgfv LgAw
ML s2 ML s2
Center 5.320 68 GHz Span 46 MHz Center 5.700 68 GHz Span 46 MHz
#Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1261 prs) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
16.7137 MH= % dB -26.08 dB 16.8209 MH= % dB -26.08 dB
Transmit Freq Error  -28.574 kHz Transmit Freq Error  22.654 kHz
% dB Banduidth 19.547 MHz % dB Banduidth 19.768 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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99 % Occupied Bandwidth
1la
5180 MHz 5260 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#3amp #3amp
Log Log
14 o L devetlilponn, 14 k
dB/ hd ‘{‘\ dB/ [ "c'.\
] < N -
| ot Ll 1] . o
e i T LT ;ﬁw h
Lgfv LgAw
ML s2 ML s2
Center 5.180 60 GHz Span 56 MHz Center 5.260 68 GHz Span 56 MHz
#Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs) #Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandvidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
17.0635 MH= % dB -26.08 dB 17.1931 MH=z % dB -26.08 dB
Transmit Freq Error  21.691 kHz Transmit Freq Error 22321 kHz
% dB Banduidth 19.914 MHz* % dB Banduidth 28.953 MHz*
5220 MHz 5300 MHz
3 Agilent RL 3 Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Samp #Samp
Log Log
16 iy 4 16 !
dB/ 4 % dB/ ¥ %
! Y M \‘f
" b
L Ll
Y, b b oA Dy
P eI Ly s e
LgAv LyAv
ML 52 ML 52
Center 5.220 08 GHz Span 50 MHz Center 5.300 00 GHz Span 50 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur 93,00 ¢ Occupied Bandwidth Occ BN % Pur 93,00 ¢
16.9655 MHz x dB -26.60 dB 16.8924 MHz x dB -26.60 dB
Transmit Freq Error 10.486 kHz Transmit Freq Error 7.799 kHz
¥ dB Bandwidth 19.998 MHz* ¥ dB Bandwidth 19.866 MHz*
5240 MHz 5320 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#3amp #3amp
Log Log
19 An it et 18 st ol
o8/ 7 A dB/ ' A
S 5 +) '“mf
| YRTE
Wmﬂww R
WWMM WMWWW [t ! WM‘“
Lgfv LgAw
ML s2 ML s2
Center 5.240 68 GHz Span 56 MHz Center 5.320 68 GHz Span 56 MHz
#Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs) #Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandvidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
16.7630 MH= % dB -26.08 dB 16.9375 MH= % dB -26.08 dB
Transmit Freq Error  30.385 kHz Transmit Freq Error  -42.231 kHz
% dB Banduidth 19.751 MHz* % dB Banduidth 19.826 MHz*

Facsimile

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401
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99 % Occupied Bandwidth
1la
5500 MHz 5745 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#3amp #3amp
Log Log
14 . 18 st it
dB/ i “‘t\ dB/ fd "f\
3 \e A i
M il "’"M’I.,“MM " .Ill W %
Lgfv LgAw
ML s2 ML s2
Center 5.580 68 GHz Span 56 MHz Center 5.745 68 GHz Span 56 MHz
#Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs) #Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
16.8812 MHz * B —26.00 4B 16.9165 MHz *x dB -6.00 45
Transmit Freq Error  -5.209 kHz Transmit Freq Error  41.823 kHz
% dB Banduidth 19.886 MHz* % dB Banduidth 16.181 MHz*
5580 MHz 5785 MHz
3 Agilent RL 3 Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Samp #Samp
Log Log
16 " 16
dB/ ¥ * dB/ d o
7 i / \
" PR i
W W
I Tl | gl i W%%.M
LgAv LyAv
ML 52 ML 52
Center 5.580 08 GHz Span 50 MHz Center 5.785 08 GHz Span 50 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur 93,00 ¢ Occupied Bandwidth Occ BN % Pur 93,00 7
16.8376 MHz x dB 2890 dB 16.8668 MHz xdB - -8.90 dB
Transmit Freq Error 4,926 kHz Transmit Freq Error 30.586 kHz
¥ dB Bandwidth 19.812 MHz* % dB Bandwidth 16.167 MHz*
5700 MHz 5825 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#3amp #3amp
Log Log
10 o R 10 L TN PSR
B/ 7 A B/ 7 X
e ri{ .\\ k3l I\!\
| T | all
L ) L Bk s
Lgfv LgAw
ML s2 ML s2
Center 5.700 68 GHz Span 56 MHz Center 5.825 68 GHz Span 56 MHz
#Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs) #Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
16.7695 MHz * B —26.00 4B 17.1190 MHz *x dB -6.00 45
Transmit Freq Error  -3.943 kHz Transmit Freq Error  10.656 kHz
% dB Banduidth 19.978 MHz* % dB Banduidth 16.478 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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26 dB Emission Bandwidth and 99 % Occupied Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room

Report No. 11014760S-C-R2

Date November 20, 2015

Temperature / Humidity 25deg. C/44 % RH

Engineer Tomohiro Hara

Mode Tx 11n-20

Tested 26 dB Emission | 99 % Occupied Limit
Frequency Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]

5180 - 17.985 -
5220 - 17.993 -
5240 - 17.827 -
5260 20.278 17.995 -
5300 19.836 17.815 -
5320 19.936 17.813 -
5500 19.833 17.770 -
5580 19.869 17.835 -
5700 19.907 17.754 -
5745 - 17.796 -
5785 - 17.785 -
5825 - 18.027 -

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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26 dB Emission Bandwidth
11n-20
5260 MHz 5500 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#Peak #Peak
Log Log
16 A St 14 it roan | prote g
4B/ ,f? "i\ 4B/ ;‘Y :
—>/ \\e aﬂ' ‘\f
e AT YN I L P
Lgfv LgAw
ML s2 ML s2
Center 5.260 68 GHz Span 46 MHz Center 5.580 68 GHz Span 46 MHz
#Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1261 prs) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandvidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
17.9515 MH= % dB -26.08 dB 17.7409 MH= % dB -26.08 dB
Transmit Freq Error  -6.667 kHz Transmit Freq Error  5.848 kHz
% dB Banduidth 20.278 MHz % dB Banduidth 19.833 MHz
5300 MHz 5580 MHz
3 Agilent RL 3 Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 ; PR 16 A (R ~ tobees]
dB/ dB/ Fd A
*ﬂﬁ \\e W‘ﬁr \\e
Lra Wt
LgAv LyAv
ML 52 ML 52
Center 5.300 00 GHz Span 46 MHz Center 5.580 08 GHz Span 46 MHz
#Res BH 430 kHz #UBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #UBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH % Pwr 93007 I Occupied Bandwidth Occ BH % PWr  93.00 7
17.7250 MHz x dB -26.60 dB 17.7235 MHz x dB -26.60 dB
Transmit Freq Error 3.546 kHz Transmit Freq Error 13.653 kHz
% dB Bandwidth 19.836 MHz % dB Bandwidth 19.869 MHz
5320 MHz 5700 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#Peak #Peak
Log Log
10 PP I N il 14 o 2 il
dB/ i dB/ [ e
—)//J "kmk(_ a"u[ \\ <«
4 " | Ay
W
P ! ST O e eyt g
Lgfv LgAw
ML s2 ML s2
Center 5.320 68 GHz Span 46 MHz Center 5.700 68 GHz Span 46 MHz
#Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1261 prs) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.7153 MH= % dB -26.08 dB 17.7849 MH= % dB -26.08 dB
Transmit Freq Error  -269.319 Hz Transmit Freq Error  -10.861 kHz
% dB Banduidth 19.936 MHz % dB Banduidth 19.997 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile

1 +81 463 50 6401
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99 % Occupied Bandwidth
11n-20
5180 MHz 5260 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#3amp #3amp
Log Log
18 L W - N 18 \ Nbidprm, | i et
dB/ i A dB/ b A
> < > <
vl I
i ¥ al et M%MW
[ Wﬂ\: har ey
Lgfv LgAw
ML s2 ML s2
Center 5.180 60 GHz Span 56 MHz Center 5.260 68 GHz Span 56 MHz
#Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs) #Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandvidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
17.9951 MH= % dB -26.08 dB 17.9946 MH= % dB -26.08 dB
Transmit Freq Error  -30.754 kHz Transmit Freq Error  18.427 kHz
% dB Banduidth 208.198 MHz* % dB Banduidth 28.393 MHz*
5220 MHz 5300 MHz
3 Agilent RL 3 Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Samp #Samp
Log Log
18 vl il 16 .y oo,
o8/ i ey 7 X
= L3 =¥ \ =
Y B T TV o i BT YTV )
[ W e W
LgAv LyAv
ML 52 ML 52
Center 5.220 08 GHz Span 50 MHz Center 5.300 00 GHz Span 50 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH % Pwr 93007 I Occupied Bandwidth Occ BH % PWr  93.00 7
17.9930 MHz x dB -26.60 dB 17.8145 MHz x dB -26.60 dB
Transmit Freq Error 1.489 kHz Transmit Freq Error 18.879 kHz
% dB Bandwidth 20.324 MHz* % dB Bandwidth 20.093 MHz*
5240 MHz 5320 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#3amp #3amp
Log ) Log
14 i Lol S A 18 e
o/ il A o/ I "ih
> < > <
e B . I}
i ; i BT
W * W
Lgfv LgAw
ML s2 ML s2
Center 5.240 68 GHz Span 56 MHz Center 5.320 68 GHz Span 56 MHz
#Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs) #Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandvidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
17.8274 MH= % dB -26.08 dB 17.8127 MH= % dB -26.08 dB
Transmit Freq Error  -16.873 kHz Transmit Freq Error  -14.071 kHz
% dB Banduidth 20.964 MHz* % dB Banduidth 19.956 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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99 % Occupied Bandwidth
11n-20
5500 MHz 5745 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#3amp #3amp
Log Log
18 b ot 16 . .
dB/ 7 i dB/ il Y
aJ < \
L o 4
M A
Lgfv LgAw
ML s2 ML s2
Center 5.580 68 GHz Span 56 MHz Center 5.745 68 GHz Span 56 MHz
#Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs) #Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandvidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
17.7701 MHz * B —26.00 4B 17.7965 MHz *x dB -6.00 45
Transmit Freq Error  -2.410 kHz Transmit Freq Error  -22.753 kHz
% dB Banduidth 28.935 MHz* % dB Banduidth 16.384 MHz*
5580 MHz 5785 MHz
3 Agilent RL 3 Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Samp #Samp
Log Log
10 N 10 L suabionbions i 1
dB/ ¥ = dB/ i A
L n L
M Ll A g " ' Wl
M L asirt
LgAv LyAv
ML 52 ML 52
Center 5.580 08 GHz Span 50 MHz Center 5.785 08 GHz Span 50 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH % Pwr 93007 I Occupied Bandwidth Occ BH % PWr  93.00 7
17.8345 MHz x dB 2890 dB 17.7850 MHz xdB - -8.90 dB
Transmit Freq Error 9.575 kHz Transmit Freq Error 11.821 kHz
% dB Bandwidth 20.063 MHz* % dB Bandwidth 17.359 MHz*
5700 MHz 5825 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#3amp #3amp
Log Log
14 f sl N 10 A Addonn, | s, ” L
dB/ 7 "\i\ dB/ i b
I e i et T %
Lgfv LgAw
ML s2 ML s2
Center 5.700 68 GHz Span 56 MHz Center 5.825 68 GHz Span 56 MHz
#Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs) #Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 ¥
17.7542 MHz * B —26.00 4B 18.0266 MHz *x dB -6.00 45
Transmit Freq Error  18.984 kHz Transmit Freq Error  5.932 kHz
% dB Banduidth 19.898 MHz* % dB Banduidth 17.656 MHz*

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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26 dB Emission Bandwidth and 99 % Occupied Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 25, 2015
Temperature / Humidity 20deg. C/44 % RH
Engineer Wataru Kojima
Mode Tx 11n-40
Tested 26 dB Emission | 99 % Occupied Limit
Frequency Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5190 - 36.462 -
5230 - 36.064 -
5270 39.713 36.381 -
5310 39.573 36.096 -
5510 39.421 36.156 -
5550 39.103 36.018 -
5670 38.990 36.130 -
5755 - 36.018 -
5795 - 36.230 -

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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26 dB Emission Bandwidth
11n-40
5270 MHz 5510 MHz
3% Agilent R T Agilent R T
Ref @ dBm Atten 16 dB Ref @ dBm Atten 16 dB
#Peak #Peak
Log Py . Log v
18 ¢ R 18 b i
o/ / ] o/ / |
> .j \ < d "'r ‘1‘*6
b e dlin i ek b s e LTI Y
bty Ty L atom
#LgAw #LgAv
ML $2 ML s2
Start 5.230 80 GHz Stop 5.310 80 GHz Center 5.518 68 GHz Span 86 MHz
#Res BH 390 kHz #YBH 1.2 MHz Sweep 1.04 ms (1261 prs) #Res BH 390 kHz #YBH 1.2 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
36.1545 MH=z % dB -26.08 dB 359436 MH= % dB -26.08 dB
Transmit Freq Error  -1.931 kHz Transmit Freq Error  -2.835 kHz
% dB Banduidth 39.713 MHz % dB Banduidth 39.421 MHz
5310 MHz 5550 MHz
3 Agilent R T 3 Agilent R T
Ref @ dBm Atten 10 dB Ref @ dBm Atten 10 dB
#Peak #Peak
Log T % Log
18 ?.,m.,,\mmm "“‘MW? 18 ?”W\-M ""‘W""“‘*‘WM-MM-W.?
dB/ Ji | dB/ / |
5/ e 5/ e
| rtmrefios ¥ W’WWWW " P M‘fv""’!( YT
' ATy AdL bt
#LgAy #LgAv
ML 52 ML 52
Center 5.318 08 GHz Span 80 MHz Center 5.550 08 GHz Span 80 MHz
#Res BH 390 kHz #UBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 390 kHz #UBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH % Pwr 93007 I Occupied Bandwidth Occ BH % PWr  93.00 7
35.8933 MHz x dB -26.60 dB 35.8727 MHz x dB -26.60 dB
Transmit Freq Error 26.647 kHz Transmit Freq Error 14.178 kHz
% dB Bandwidth 39.573 MHz % dB Bandwidth 39.193 MHz
5670 MHz
3% Agilent R T
Ref @ dBm Atten 16 dB
#Peak
Log
18 b ikt
o8/ / \
>7 i€
e oy
#LgAw
ML s2
Center 5.670 68 GHz Span 86 MHz
#Res BH 398 kHz #YBH 1.2 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pur  99.00 %
35.8529 MH= % dB -26.08 dB
Transmit Freq Error  13.696 kHz
% dB Banduidth 38.99@ MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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99 % Occupied Bandwidth
11n-40
5190 MHz 5270 MHz
i Agilent R T i Aglent R T
Ref & dBm Atten 16 dB Ref & dBm Atten 10 dB
#Samp i #Samp o
Log b Ay o Log ke K A
1o ! 1 10 7 X
ey B/ f
B € > €
it N ) |
L, - il g
w LA
LgAy LgAv
ML §2 ML §2
Center 5,190 88 GHz Span 108 MHz Center 5.270 00 GHz Span 186 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 104 ms (1201 pta) || #Res BH 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Par 99.007 B Occupied Bandwidth Occ BH % Par  99.00 7
36.4617 HHz ke 2080 05 36.38L4 MHz X8 2500 8
Transmit Freq Error  13.337 kHz Transmit Freq Error  19.740 kHz
% 4B Bandwidth 40,293 MHz* % 4B Bandwidth 40.381 MHz*
5230 MHz 5310 MHz
3 Agilent R T 3 Agilent R T
Ret B dBm Atten 16 dB Ref B dBm Atten 16 dB
#Samp ki IRy #Samp al, h | !
Log Log .
o il hf o il ~
4B/ S - dB/ - <
ki '.'.‘n‘.._# | ’1'\'%.' Mﬁlmm
LgAv LgAv
M1 52 M1 52
Center 5.230 08 GHz Span 168 MHz Center 5.318 08 GHz Span 188 MHz
#Res BH 1 MHz +BH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth occ BW % Pur 99067 | Occupied Bandwidth Occ BH % Pur 9980 7
36.0642 MHz x dB -26.00 dB 36.0962 MHz x dB -26.00 dB
Transmit Freq Error  -11.296 kHz Transmit Freq Error  -14.384 kHz
% dB Bandwidth 40.454 MHz¥ % dB Bandwidth 46185 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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99 % Occupied Bandwidth
11n-40
5510 MHz 5755 MHz
3% Agilent R T Agilent R T
Ref @ dBm Atten 16 dB Ref @ dBm Atten 16 dB
#Samp #5amp o
Log ~ PV . Log i . R |
14 Y wﬁ‘i 14 T W‘Y
dB/ / \ dB/ i
d S, Wwﬂ Ly
" il W% W W " f -
Lgfv LgAw
ML s2 ML s2
Center 5.518 68 GHz Span 106 MHz Center 5.755 68 GHz Span 106 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1261 prs) #Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pur  99.00 & Occupied Bandwidth Occ BH % Pwr  99.00 ¥
36.1557 MHz * B —26.00 4B 36.0183 MHz *x dB -6.00 45
Transmit Freq Error  15.646 kHz Transmit Freq Error  11.666 kHz
% dB Banduidth 48.168 MHz* % dB Banduidth 35.505 MHz*
5550 MHz 5795 MHz
3 Agilent R T 3 Agilent R T
Ref @ dBm Atten 10 dB Ref @ dBm Atten 10 dB
#3amp . #3amp
Log st — o Log gt 4
10 i B 10 7 1
dB/ i B/
> 3
voond] it M,
I il LI it ~
LAt Py b "
LgAv LyAv
ML 52 ML 52
Center 5.550 08 GHz Span 186 MHz Start 5.745 60 GHz Stop 5.845 08 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur 93,00 ¢ Occupied Bandwidth Occ BN % Pur 93,00 7
36.0183 MHz x dB 2890 dB 36.2300 MHz xdB - -8.90 dB
Transmit Freq Error 25.166 kHz Transmit Freq Error -1.318 kHz
% dB Bandwidth 39.644 MHz* % dB Bandwidth 35.561 MHz*
5670 MHz
3% Agilent R T
Ref @ dBm Atten 16 dB
#3amp
Log L vty | e, N
10 7 A
o/ |
> <
A I‘Im« b
i i ‘
1k
b
LgAv
ML s2
Center 5.670 68 GHz Span 106 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥
36.1298 MH= % dB -26.08 dB
Transmit Freq Error  -10.661 kHz
% dB Banduidth 48.272 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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20 dB Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room

Report No. 11014760S-C-R2

Date November 18, 2015

Temperature / Humidity 24deg. C/53 % RH

Engineer Tomohiro Hara

Mode Tx 11a

Tested 20 dB Emission
Frequency Bandwidth

[MHz] [MHZz]
5240 18.524
1lla
5240 MHz
¥ Agilent RL
Ref 18 dBm sfitten 20 dB
#Peak
Log
18 PREILLE Y el tetlnos, ),
dB/
> €
ki M \’“M b,
W U i
LgRw
ML 52
Center 5.240 88 GHz Span 48 MHz
#Res BH 436 kHz #BH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH X Pur  99.00 ¥
16.6664 MH=z % dB -20.00 4B
Transmit Freq Error 7.782 kHz
% dB Bandwidth 18.524 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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20 dB Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room

Report No. 11014760S-C-R2

Date November 20, 2015

Temperature / Humidity 25deg. C/44 % RH

Engineer Tomohiro Hara

Mode Tx 11n-20

Tested 20 dB Emission
Frequency Bandwidth

[MHz] [MHZz]
5240 19.206
11n-20
5240 MHz
¥ Agilent RL
Ref 18 dBm #fitten 26 dB
#Peak
Log
18
dB/ 7 A
—>(( \Ie
g

LgRw

ML 52

Center 5.240 08 GHz Span 48 MHz
#Res BH 436 kHz #BH 1.3 MHz Sweep 104 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7

17.7378 MH= % dB  -20.00 dB

Transmit Freq Error  22.838 kHz

% dB Bandwidth 19.206 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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20 dB Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room

Report No. 11014760S-C-R2

Date November 25, 2015

Temperature / Humidity 20deg. C/44 % RH

Engineer Wataru Kojima

Mode Tx 11n-40

Tested 20 dB Emission
Frequency Bandwidth

[MHz] [MHz]
5230 38.000
11n-40
5230 MHz
¥ Agilent R T
Ref @ dBm Atten 16 dB
#Peak
&%g FrpeeA T, [
a8/ / |
/ I
I L A A |
LaAv
Ml S2
Center 5.230 08 GHz Span 38 MHz
#Res BH 398 kHz #YBK 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH X Pur  99.80 %

35.8663 MHz % dB  -20.00 dB

Transmit Freq Error  -20.614 kHz
% dB Bandwidth 38.000 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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6 dB Bandwidth
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature / Humidity 24deg. C/53 % RH
Engineer Tomohiro Hara
Mode Tx 11a
Tested 6dB Limit
Frequency Bandwidth
[MHz] [MHz] [kHz]
5745 15.168 > 500
5785 15.348 > 500
5825 16.380 > 500
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 20, 2015
Temperature / Humidity 25deg. C/44 % RH
Engineer Tomohiro Hara
Mode Tx 11n-20
Tested 6 dB Limit
Frequency Bandwidth
[MHz] [MHz] [kHz]
5745 15.195 > 500
5785 15.045 > 500
5825 17.660 > 500
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 25, 2015
Temperature / Humidity 20deg. C/44 % RH
Engineer Wataru Kojima
Mode Tx 11n-40
Tested 6dB Limit
Frequency Bandwidth
[MHz] [MHz] [kHz]
5755 35.259 > 500
5795 35.258 > 500

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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6 dB Bandwidth
11a 11n-20
5745 MHz 5745 MHz
3 Agilent RL 3 Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
18 —t= 18
B/ ?f\'«’w"‘* ""'""‘*"WW—J\?( B/ JNW W
. NW [Py, ‘r‘w.w./wﬂ \'\rm.a‘
sk [
a ) [t ]
LgAv LgAv
ML S2 ML S2
Center 5.745 08 GHz Span 50 MHz Center 5.745 08 GHz Span 50 MHz
#Res BH 190 kHz #WBH 388 kHz Sween 4.8 ms (1201 pts) #Res BH 190 kHz #WBH 388 kHz Sween 4.8 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¢ Occupied Bandwidth Occ BH % Pur 9900 ¢
16.3688 MHz xdB 500 dB 17.5384 MHz xdB 500 dB
Transmit Freq Error  -6.426 kHz Transmit Freq Error 5384 khz
% dB Bandwidth 15.168 MHz % dB Bandwidth 15.195 MHz
5785 MHz 5785 MHz
Agilent RL Agilent RL
Ref 16 dBm #ftten 20 dB Ref 16 dBm #ftten 20 dB
#Peak #Peak
Log Lag
14 14
dB/ —?JLM e Wi, WJLQ( 4B/ T-M W
" )mr'w\*"’ Py, 1 wvA;in.Mu\Mf(l l‘-!&u"«. "
MW % AWW M’\W’W N
i o [ ]
Lgfv Lgfv
ML 52 ML 52
Center 5.785 @@ GHz Span 56 MHz Center 5.785 @@ GHz Span 56 MHz
#Res BH 188 kHz #WBH 388 kHz Sweep 4.8 ms (1201 pts) #Res BH 188 kHz #WBH 388 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¥ Occupied Bandwidth Occ BH % Pur  99.00 ¥
16.3601 MHz ®dB 6005 17.5294 MHz ®dB 6005
Transmit Freq Error -2.962 kHz Transmit Freq Error 8.651 kHz
% dB Banduidth 15.348 MHz % dB Banduidth 15.845 MHz
5825 MHz 5825 MHz
< Agilent RL 3 Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 | Y O O T\ 10 i T
dB/ 5o oc dB/ 3 Prdhrest .
[ it " iy
L T P ",
"] be e
LgAv LgAv
ML S2 ML S2
Center 5.825 08 GHz Span 50 MHz Center 5.825 08 GHz Span 50 MHz
#Res BH 190 kHz #WBH 388 kHz Sween 4.8 ms (1201 pts) #Res BH 190 kHz #WBH 388 kHz Sween 4.8 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¢ Occupied Bandwidth Occ BH % Pur 9900 ¢
16.5135 MHz xdB 500 dB 176432 MHz xdB 500 dB
Transmit Freq Error  -3.687 kHz Transmit Freq Error 1161 khz
% dB Bandwidth 16.373 MHz % dB Bandwidth 17.668 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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6 dB Bandwidth
11n-40
5755 MHz
% Agilent R T
Ref @ dBm Atten 18 dB
#Peak
&%g bbbk, | st AN b
dB/ [ j
J \
W " \"*““'me
LgRw
ML 52
Center 5,755 88 GHz Span 88 MHz

#Res BN 100 kHz #UBH 300 kHz

Occupied Bandwidth

Sween 7.68 ms (1201 pts)
Occ BH % Pwr 99.60 7

35.7726 MHz xdB 600 4B
Transmit Freq Error  -17.072 kHz
% dB Bandwidth 35.259 MHz

5795 MHz
¥ Agilent R T
Ref @ dBm Atten 16 dB
#Peak
L
1%9 bbbl b, | oAbl b Il AN
d5/ jf 1\
B LW

LaAv
Ml S2
Center 5.795 08 GHz Span 38 MHz

#Res BH 108 kHz
Occupied Bandwidth

#/BH 308 kHz

35.7520 MHz
Transmit Freq Error  —7.060 kHz
% dB Bandwidth 35.258 MHz

Sweep 7.68 ms (1261 pts)

Occ BH % Pwr 93,00 7
% dB  -6.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Test place
Report No.

Date

Maximum Conducted Output Power

Temperature / Humidity

Shonan EMC Lab. No.5 Shielded Room
11014760S-C-R2
November 1, 2015
23 deg. C/39 % RH

Engineer Yosuke Ishikawa
Mode Tx 11a
Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Duty |Antenna| 26dB | 99% Conducted Power eirp.

Frequency | Meter | Loss | Loss | Factor | Gain EBW [ OBW Result Limit | Margin Result Limit | Margin
Reading (Bfor FCC) | (B for IC)

[MHz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] [ [MHz] | [dBm] | [mW] | [dBm] | [dB] [ [dBm]| [mW] | [dBm] | [dB]
5180 -0.69 2.45 9.97 1.32 -2.06]- 17.064| 13.04] 20.16f 23.97| 10.93 10.98| 12.54] 29.97| 18.99
5220 -0.57 2.45 9.97 1.32 -2.06]- 16.966| 13.16] 20.72 23.97| 10.81 11.10] 1290 29.97| 18.87
5240 -0.34 2.44 9.97 1.32 -2.06]- 16.763| 13.39] 21.83| 23.97| 10.58| 11.33] 13.58] 29.97| 18.64
5260 -0.56 2.44 9.97 1.32 -0.99 19.997( 17.193| 13.17| 20.73| 23.97| 10.80| 12.18] 16.50| 29.97| 17.79
5300 -0.75 2.44 9.97 1.32 -0.99] 19.604| 16.892| 12.98] 19.84| 23.92| 10.94| 11.99] 15.80] 29.97| 17.98
5320 -0.71 2.43 9.97 1.32 -0.99| 19.547| 16938 13.01| 20.00] 23.91| 10.90| 12.02| 15.92] 29.97| 17.95
5500 -0.94 2.42 9.96 1.32 -0.01| 19.884| 16.881| 12.76] 18.87| 23.97| 11.21 12.75| 18.82| 29.97| 17.22
5580 -0.65 2.45 9.96 1.32 -0.01] 19.838| 16.838| 13.08] 20.31| 23.97| 10.89| 13.07| 20.26] 29.97| 16.90
5700 -0.86 2.49 9.97 1.32 -0.01| 19.760( 16.769] 12.92] 19.58| 23.95[ 11.03 1291] 19.54] 29.97 17.06
5745 -0.85 2.50 9.97 1.32 -0.95]- 12.94] 19.68] 30.00] 17.06| 11.99[ 15.81] 36.00] 24.01
5785 -0.85 2.51 9.97 1.32 -0.95]- 12.95] 19.72] 30.00f 17.05| 12.00] 15.85| 36.00( 24.00
5825 -0.74 2.53 9.97 1.32 -0.95]- 13.08] 20.32| 30.00] 16.92| 12.13] 16.33] 36.00] 23.87

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

Although the EUT operates on M aster mode, more stringent limit for Client device was applied. (W52 for FCC)

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Test place
Report No.

Date

Maximum Conducted Output Power

Temperature / Humidity

Shonan EMC Lab. No.5 Shielded Room
11014760S-C-R2
November 1, 2015
23 deg. C/39 % RH

Engineer Yosuke Ishikawa
Mode Tx 11n-20
Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Duty | Antenna| 26dB | 99% Conducted Power eirp.

Frequency | Meter | Loss Loss | Factor | Gain EBW OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] [ [mW] | [dBm] | [dB]
5180 -0.80 2.45 9.97 1.37 -2.06]- 17.985| 1298 19.88] 23.97] 10.99 10.92| 12.37] 29.97[ 19.05
5220 -0.66 2.45 9.97 1.37 -2.06]- 17.993] 13.12| 20.53| 23.97| 10.85 11.06] 12.78[ 29.97| 1891
5240 -0.40 2.44 9.97 1.37 -2.06]- 17.827] 13.38] 21.77| 23.97] 10.59| 11.32 13.55] 29.97| 18.65
5260 -0.66 2.44 9.97 1.37 -0.991 20.278| 17.995] 13.11] 20.48] 2397 10.86| 12.12] 1631 29.97| 17.85
5300 -0.75 2.44 9.97 1.37 -0.99 19.836] 17.815 13.02] 20.07| 23.97| 10.95 12.03] 1597 29.97| 17.94
5320 -0.89 2.43 9.97 1.37 -0.99] 19.936] 17.813| 12.88] 1941 2397 11.09| 11.89| 1545] 29.97| 18.08
5500 -1.20 2.42 9.96 1.37 -0.011 19.833] 17.770] 12.55| 17.97| 23.97| 11.42| 12.54] 17.93] 29.97| 17.43
5580 -0.75 2.45 9.96 1.37 -0.011 19.869] 17.835] 13.03] 20.07| 23.97| 10.94| 13.02] 20.03[ 29.97| 16.95
5700 -0.85 2.49 9.97 1.37 -0.011 19.907| 17.754] 12.98| 19.85| 23.97] 10.99| 1297 19.80] 29.97| 17.00
5745 -0.92 2.50 9.97 1.37 -0.95]- 12.92] 19.58] 30.00] 17.08| 11.97| 15.74| 36.00|] 24.03
5785 -1.05 2.51 9.97 1.37 -0.95]- 12.80] 19.05] 30.00] 17.20| 11.85] 1531 36.00|] 24.15
5825 -0.87 2.53 9.97 1.37 -0.95]- 13.00] 19.95] 30.00] 17.00| 12.05] 16.03| 36.00] 23.95

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor
e.L.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) =250 mW or (11 + 10logB) dBm, whichever is lower

Although the EUT operates on Master mode, more stringent limit for Client device was applied. (W52 for FCC)

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Test place
Report No.

Date

Maximum Conducted Output Power

Temperature / Humidity

Shonan EMC Lab. No.5 Shielded Room
11014760S-C-R2
November 1, 2015
23 deg. C/39 % RH

Engineer Yosuke Ishikawa
Mode Tx 11n-40
Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Duty | Antenna| 26dB | 99% Conducted Power eirp.

Frequency | Meter | Loss Loss | Factor | Gain EBW OBW Result Limit | Margin Result Limit | Margin
Reading (Bfor FCC) | (B for 1C)

[MHZz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5190 -1.47 2.45 9.97 2.33 -2.06 - 36.462( 1328 21.26] 23.97] 10.69 | 11.22| 13.23] 29.97| 18.75
5230 -1.33 2.44 9.97 2.33 -2.06 - 36.064| 13.41| 21.91| 23.97] 1056 11.35] 13.63] 29.97| 18.62
5270 -2.19 2.44 9.97 2.33 -0.99| 39.713| 36.381| 12.55] 17.97| 2397 11.42| 11.56] 1431 29.97| 1841
5310 -1.50 2.44 9.97 2.33 -0.99| 39.573| 36.096 13.24| 21.07] 23.97] 10.73 12.25] 16.78| 29.97| 17.72
5510 -1.98 2.42 9.96 2.33 -0.01| 39.421| 36.156| 12.73] 18.73] 23.97| 11.24| 12.72] 18.69[ 29.97| 17.25
5550 -1.58 2.45 9.96 2.33 -0.01| 39.103| 36.018| 13.16] 20.68] 23.97| 10.81 13.15] 20.64] 29.97| 16.82
5670 -1.76 2.49 9.97 2.33 -0.01] 38.990] 36.130] 13.03] 20.08] 23.97| 10.94| 13.02] 20.03[ 29.97| 16.95
5755 -1.70 2.51 9.97 2.33 -0.95 - 36.018| 13.10] 20.42| 30.00] 1690 12.15] 16.41| 36.00[ 23.85
5795 -1.94 2.52 9.97 2.33 -0.95 - 36.230f 12.87| 19.37] 30.00f 17.13 11.92] 15.57| 36.00] 24.08

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor
e.l.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) =250 mW or (11 + 10logB) dBm, whichever is lower

Although the EUT operates on M aster mode, more stringent limit for Client device was applied. (W52 for FCC)

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 1, 2015
Temperature / Humidity 23 deg. C/39 % RH
Engineer Yosuke Ishikawa
Mode Tx
5220 MHz
Mode Rate | Reading Duty Burst Remarks
(timed average factor power
Mbps [dBm] [dB] [dBm]
lla 6 0.04 0.50 0.54
9 -0.23 0.68 0.45
12 -0.25 0.88 0.63
18 -0.57 1.32 0.75 *
24 -0.98 1.56 0.58
36 -1.86 2.25 0.39
48 -2.05 2.70 0.65
54 -2.44 3.01 0.57
11n-20 0 -0.06 0.53 0.47
1 -0.39 0.98 0.59
2 -0.66 1.37 0.71 *
3 -1.25 1.60 0.35
4 -1.78 2.25 0.47
5 -2.00 2.67 0.67
6 -2.31 2.82 0.51
7 -2.52 3.03 0.51
5190 MHz
11n-40 0 -0.23 0.96 0.73
1 -1.06 1.76 0.70
2 -1.47 2.33 0.86 *
3 -2.27 2.78 0.51
4 -2.81 3.45 0.64
5 -3.37 4.06 0.69
6 -3.56 4.10 0.54
7 -3.65 431 0.66

* Worst rate
Sample Calculation:
Burst power = Reading (timed average) + Duty factor
All comparison were carried out on same frequency and measurement factors.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Test place
Report No.

Date

Average Output Power

(Reference data for RF Exposure)

Temperature / Humidity

Shonan EMC Lab. No.5 Shielded Room
11014760S-C-R2

November 1, 2015

23 deg. C/39 % RH

Engineer Yosuke Ishikawa
Mode Tx
1la
Tested Power | Cable | Atten. Result
Frequency | Meter | Loss [ Loss | (Timed average)
Reading
[MHz] | [dBm] | [dB] | [dB] | [dBm]| [mW]
5180 -0.69 2.45 9.97| 11.73 14.89
5220 -0.57 2.45 9.97| 11.85 15.30
5240 -0.34 2.44 9.97( 12.07 16.12
5260 -0.56 2.44 9.97| 11.85 15.30
5300 -0.75 2.44 9.97| 11.66 14.65
5320 -0.71 243 9.97] 11.69 14.77
5500 -0.94 242 9.96| 11.44 13.93
5580 -0.65 2.45 9.96| 11.76 15.00
5700 -0.86 2.49 9.97] 11.60 14.46
5745 -0.85 2.50 9.97| 11.62 14.53
5785 -0.85 2.51 9.97| 11.63 14.57
5825 -0.74 2.53 9.97( 11.76 15.01
11n-20
Tested Power | Cable | Atten. Result
Frequency | Meter | Loss | Loss | (Timed average)
Reading
[MHz] | [dBm] | [dB] | [dB] | [dBm]| [mW]
5180 -0.80 2.45 9.97( 11.62 14.51
5220 -0.66 2.45 9.97( 11.76 14.99
5240 -0.40 2.44 9.97| 12.01 15.90
5260 -0.66 2.44 9.97| 11.75 14.96
5300 -0.75 2.44 9.97] 11.66 14.65
5320 -0.89 2.43 9.971 11.51 14.17
5500 -1.20 2.42 9.96( 11.18 13.12
5580 -0.75 2.45 9.96( 11.66 14.66
5700 -0.85 2.49 9.97| 11.61 14.49
5745 -0.92 2.50 9.97| 11.55 14.30
5785 -1.05 2.51 9.97| 11.43 13.91
5825 -0.87 2.53 9.97| 11.63 14.57

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
*The equipment and cables were not used for factor 0 dB of the data sheets.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Test place
Report No.

Date

Average Output Power

(Reference data for RF Exposure)

Temperature / Humidity

Shonan EMC Lab. No.5 Shielded Room
11014760S-C-R2

November 1, 2015

23 deg. C/39 % RH

Engineer Yosuke Ishikawa
Mode Tx
11n-40
Tested | Power | Cable | Atten. Result
Frequency | Meter | Loss | Loss | (Timed average)
Reading
[MHz] | [dBm] | [dB] | [dB] | [dBm]| [mW]
5190 -1.47 2.45 9.971 10.95 12.45
5230 -1.33 2.44 9.971 11.08 12.82
5270 -2.19 2.44 9.97( 10.22 10.52
5310 -1.50 2.44 9.97] 1091 12.33
5500 -1.98 2.42 9.96] 10.40 10.96
5580 -1.58 2.45 9.96| 10.83 12.11
5700 -1.76 2.49 9.971 10.70 11.75
5755 -1.70 2.51 9.971 10.78 11.96
5795 -1.94 2.52 9.971 10.55 11.34

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
*The equipment and cables were not used for factor 0 dB of the data sheets.

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Burst rate confirmation
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 1, 2015
Temperature / Humidity 23 deg. C/39 % RH
Engineer Yosuke Ishikawa
Mode Tx
11a 18 Mbps 11n-20 MCS2
VBW: 1/Txon =2.089 kHz < 2.2 Hz VBW: 1/Txon=2.157 kHz <2.2 Hz
Txon/(Txon + Tx off) = 0.738 Txon/(Txon + Tx off) = 0.730
Txon/(Txon + Tx off) * 100 = 73.8 % Txon/(Txon + Tx off) * 100 = 73.0 %
Duty factor = 10 * log (0.65/0.48) = 1.32 dB Duty factor = 10 * log (0.63 / 0.46) = 1.37 dB
¥ Agilent RL 3 Agilent RL
aMkr2 6461 ps a Mkr2  638.8 ps
Esgie dBm wfitten 20 dB -1.40 4§ 5§;1k@ dBm *firten 20 dB 2.06 dB
e I I i I
10 19
dB/ 4B/
T L H\l\‘||“||H 1 | T 1 I |‘ “\ | [l
LgAv 7 LaAv [
$1 32 1 5152
Center 5.220 0@ GHz Span @ Hz Center 5.220 000 GHz 3pan @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (5001 pts) Res BH 1 MHz #BKH 3 MHz Sweep 1 ms (8001 pts)
Markar  Trace Typa H Axiz fAnplitude Marker  Trace Typa H fxie Anplitude
1R 3 Time 183.1 ps £9.98 dBm 1R 3 Time 173.5 ps 75.74 dBm
la (<)) Time 478.8 p= 2,43 dB la (&) Time 463.5 p= 8.84
2R ()] Tine 183.1 ps £9.98 dBn 2R (&) Tine 173.5 ps 75.74 dbim
2a 3 Time B4E.1 pe 1.48 2a (3 Tima E36.8 pe 2.88

11n-40 MCS2

VBW: 1/Txon=4.114 kHz <4.3 Hz
Txon/(Txon + Tx off) =
Txon/(Txon + Tx off) * 100 =
Duty factor = 10 * log (0.41/0.24) =

0.585
58.5 %
2.33 dB

i Agilent RL
aMkrz 4101 ps
Ref @ dBm #fitten 16 dB -2.29 dB
et I
Log
18
4B/ i Al
‘ 1
LgAw .
stos2[ |1
Center 5.190 080 GHz Span @ Hz
Res BH 1 MHz #UBKH 3 MHz Sweep 520 ps (5001 prs)
Marker  Trace Type R Axis Anplitude
1R 3 Tine 5297 ps -83.84 dBn
la (3 Time 243.1 pe 2.88 db
2R (3 Tima 52.97 ps -83.84 dbn
2a (3 Tine 418.1 pe -2.20 dB

* Duty factor was used for maximum conducted output power and power spectral density.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Maximum Power Spectral Density

Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature / Humidity 24deg. C/53 % RH
Engineer Tomohiro Hara
Mode Tx 11a
Tested PSD Cable | Atten. | Duty [Antenna] RBW PSD (Conducted) PSD (eir.p.)
Frequency | Reading | Loss Loss Factor Gain | Correction| Result [ Limit | Margn [ Result | Limit | Margin
[dBm Factor | [dBm [dBm [dBm [dBm

[MHz] | MHz] | [dB] | [dB] | [dB] | [dBi] | [dB] | MHz] | MHz]| [dB] | MHz] | MHz] | [dB]
5180 -10.79]  2.07] 10.02 132] -2.06 000 262 11.00] 838 0.56| 17.00] 16.44
5220 -1026] 2.09] 10.02 132] -2.06 000 317 1100[ 7.3 1.11|  17.00] 15.89
5240 -9.58] 2.10] 10.02 132 -2.06 000 386 1ro00] 7.14 1.80] 17.00] 15.20
5260 -9.75| 2.12| 10.02 132 -0.99 000 371 1roo] 729 272 17.00] 1428
5300 940 214 1002 132 -0.99 000 408 1100 692 309 17.00] 13.91
5320 -9.00] 215 10.02 132 -0.99 000 449 11.00] 651 350 17.00] 13.50
5500 -9.78]  2.26] 10.01 132] -0.01 000 381 11.00] 7.19 3.80| 17.00] 13.20
5580 -9.19] 229] 10.01 132 -0.01 000 443 11ro00] 657 442 17.00] 1258
5700  -9.09  233] 1001 132 -0.01 000 457 1100 643 456 17.00] 1244
5745 -17.86] 235 10.01 132] -0.95 027 -391| 3000 3391| -486] 36.00] 40.86
5785 -18.15]  236] 10.02 132 -095 027 -418] 3000 3418 -5.13] 36.00] 41.13
5825 -19.02] 238 10.02 132] -0.95 027 -5.03] 3000 3503 -598] 36.00] 41.98

Sample Calculation:

PSD: Power Spectral Density

The PSD within 5725 M Hz to 5825 M Hz are based on any 500 kHz band.

RBW Correction Factor = 10 * log (Specified bandwidth / M easured bandwidth)

PSD Result (Conducted) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + RBW Correc
PSD Result (e.i.r.p.) = Conducted PSD Result + Antenna Gain

Although the EUT operates on M aster mode, more stringent limit for Client device was applied. (W52 for FCC)

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Power Spectral Density

Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 20, 2015
Temperature / Humidity 25deg. C/44 % RH
Engineer Tomohiro Hara
Mode Tx 11n-20
Tested PSD Cable | Atten. | Duty [Antenna] RBW PSD (Conducted) PSD (e.ir.p.)
Frequency | Reading [ Loss Loss Factor | Gain | Correction] Result | Limit | Margin | Result | Limit | Margin
[dBm Factor | [dBm [dBm [dBm [dBm

[MHz] | MHz] | [dB] | [dB] | [dB] | [dBi] | [dB] | MHz] | MHz] | [dB] | /MHz] | MHz] | [dB]
5180 -11.26] 2.07] 10.02] 137] -2.06 000 220 11.00] 880 0.14] 17.00] 16.86
52201 -1082] 209 1002 137 -2.06 000 266| 11.00] 834 0.60[ 17.00] 16.40
5240 958 210 10.02] 137 -2.06 0.00[ 391| 11.00] 7.09 1.85| 17.00] 15.15
5260 -10.79]  2.12| 10.02] 137] -0.99 000 272 11.00] 828 1.73] 17.00] 1527
5300] -1020{ 2.14] 10.02] 137] -0.99 0.00[ 333 11.00] 767 234 17.00] 14.66
53201 -10.07| 215 10.02] 137 -0.99 000 347 1100 753 248 17.00] 1452
5500 -10.86] 2.26] 10.01 137 -0.01 000 2.78] 11.00] 822 277 17.00] 1423
5580 -10.08] 229 10.01 137 -0.01 0.00[ 359 11.00[ 741 358 17.00] 1342
5700  -987| 233 1001 137| -0.01 000 385 11.00] 7.16 384 17.00] 13.17
5745| -18.59|  2.35| 10.01 137 -0.95 027] -459| 30.00] 3459 -5.54] 36.00 4154
5785 -18.12| 236 10.02] 137] -095 027 -a.10] 3000 34.10| -5.05| 36.00] 41.05
5825 -19.78] 238 10.02] 137] -095 027  -5.74| 3000 3574 -6.69| 36.00] 42.69

Sample Calculation:

PSD: Power Spectral Density

The PSD within 5725 M Hz to 5825 M Hz are based on any 500 kHz band.

RBW Correction Factor = 10 * log (Specified bandwidth / M easured bandwidth)

PSD Result (Conducted) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + RBW Correc
PSD Result (e.i.r.p.) = Conducted PSD Result + Antenna Gain

Although the EUT operates on M aster mode, more stringent limit for Client device was applied. (W52 for FCC)

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Maximum Power Spectral Density

Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2

Date November 25, 2015

Temperature / Humidity 20deg. C/44 % RH

Engineer Wataru Kojima

Mode Tx 11n-40

Applied limit: 15.407, mobile and portable client device

Tested PSD Cable | Atten. | Duty |Antenna| RBW PSD (Conducted) PSD (e.i.r.p.)
Frequency | Reading | Loss Loss Factor | Gain [Correction| Result [ Limit | Margin | Result | Limit | Margin
[dBm Factor | [dBm [dBm [dBm [dBm

[MHz] | MHz] | [dB] | [dB] | [dB] | [dBi] | [dB] | MHz] | MHz] | [dB] | MHz] | MHz] | [dB]
5190 -1549] 245 1002 233] -2.06 000 -069] 11.00] 11.69| -275] 17.00] 19.75
5230 -1442] 244 1002 233 -2.06 000 038 11.00] 1063| -1.69] 17.00] 18.69
5270 -15.98] 2.44] 10.02] 233] -0.99 000 -1.19] 11.00] 12.19| -2.18] 17.00] 19.18
5310| -14.89] 244] 1002 233] -0.99 000 -0.10] 11.00[ 1110 -1.09] 17.00] 18.09
5510| -1547| 2.42] 1001 233] -0.01 000 -0.71] 1100 11.71| -072] 17.00] 17.72
5550 -14.68] 2.43] 10.01 233] -0.01 0.00[  0.09] 11.00] 1091 0.08] 17.00] 1692
5670 -14.63| 247 1001 233] -0.01 000 o018 1roo| 1082 0.17| 17.00] 16.83
5755 22.30] 251 10.02] 233] -095 699 -045] 30.00] 3045| -1.40] 36.00] 37.40
5795 2318|252 1002 233 -095 699 -132] 3000 3132 227 36.00] 3827

Sample Calculation:

PSD: Power Spectral Density

The PSD within 5725 M Hz to 5825 M Hz are based on any 500 kHz band.

RBW Correction Factor = 10 * log (Specified bandwidth / M easured bandwidth)

PSD Result (Conducted) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + RBW Correc
PSD Result (e.i.r.p.) = Conducted PSD Result + Antenna Gain

Although the EUT operates on M aster mode, more stringent limit for Client device was applied. (W52 for FCC)

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Power Spectral Density
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature / Humidity 24deg. C/53 % RH
Engineer Tomohiro Hara
Mode Tx 11a
1la
5180 MHz 5260 MHz
s Agilent RL s Agilent RL
Mkrl 5.183 272 GHz Mkrl 5.264 572 GHz
Ref 18 dBm #Atten 20 dB -16.794 dBm Ref 18 dBm #Atten 20 dB -9.747 dBm
#Aug #Aug
Log Log
14 14
dB/ 1 l i dB/ _ .l (1)
r'r,, = T T R \
+PAvg 'ltl‘," \J‘I“r' +PAvg Jﬁ' \a
169 169
M52 i W soludaint’| Mt
H3 F$ H3 F$
ﬂﬂ""‘*‘f’“‘j \\wm ARl
£0f) £
FTun FTun
Swn Swn
Center 5.180 G800 GHz Span 26 MHz Center 5.26@ G800 GHz Span 26 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs) #Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs)
I B
5220 MHz 5300 MHz
35 Agilent RL 35 Agilent RL
Mkrl 5.218 838 GHz Mkrl 5301 148 GHz
Ref 16 dBm sfitten 20 dB -16.257 dBm Ref 16 dBm sfitten 20 dB -9.387 dBm
#Avy #Avg
Log Log
16 16
dB/ 1 dB/ L
3 k4
G " R e,
#PAvg W({ '\\1 #PAvg N‘M l"\.
160 Y 160 A K
WLos2 ,}r WLos2 o
H3 FS W3 Fsf
ggw M Jard
£0F: £0F:
FTun FTun
Swp Swp
Center 5.220 008 GHz Span 26 MHz Center 5.300 008 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
5240 MHz 5320 MHz
s Agilent RL s Agilent RL
Mkrl 5.239 155 GHz Mkrl 5.318 657 GHz
Ref 18 dBm #Atten 20 dB -9.581 dBm Ref 18 dBm #Atten 20 dB -8.997 dBm
#Aug #Aug
Log Log
14 14
dB/ 1 dB/ <1P
iy M O " Triisirti /WW "-m—vh\
#PAvg Jﬂr \M #PAvg J'/ \V‘
160 i 160 ¥ K
Wl s2 B \1\” ) szM i
H3 F$ Mk A H3 F$
QQW‘M fA
£0f) £
FTun FTun
Swn Swn
Center 5.240 G800 GHz Span 26 MHz Center 5.320 600 GHz Span 26 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs) #Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs)
I S ——

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Maximum Power Spectral Density
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature / Humidity 24deg. C/53 % RH
Engineer Tomohiro Hara
Mode Tx 11a
1la
5500 MHz 5745 MHz
s Agilent RL s Agilent RL
Mkrl 5.561 178 GHz Mkrl 5.745 918 GHz
Ref 18 dBm #Atten 20 dB -9.788 dBm Ref 18 dBm #Atten 20 dB -17.861 dBm
#Aug #Aug
Log Log
14 14
dB/ ‘17 dB/
L me TP gkt 1
/«' \« FTTVATY: Yo A
/ \ FATITR Ty Y e Ty AL Rl
#PRvg M{ \\,\‘ #PRvg '/} l\«
169 169
WL s2 Mw"’ Poases | [ WL 52 rf; m\
H3 F$ H3 F$
AR AR \
£0f) £
FTun FTun
Swn Swn
Center 5.500 600 GHz Span 26 MHz Center 5.745 @00 GHz Span 26 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs) #Res BH 100 kHz #UBH 308 kHz Sweep 7.92 ms (1201 pts)
I E——
5580 MHz 5785 MHz
35 Agilent RL 35 Agilent RL
Mkrl 5.581 322 GHz Mkrl 5.783 483 GHz
Ref 16 dBm sfitten 20 dB -3.163 dBm Ref 16 dBm sfitten 20 dB -18.148 dBm
#Avy #Avg
Log Log
16 16
dB/ é dB/
Paninl B ,
/ \‘ AT LTIt s ki wv".-WVWWWW
I
#PAvg j \ll #PAvg ’/J L\\
109 ' i 100 r//‘ \
Wl 52 Mmm Wl 52 i 5
W3 FS W3 FS
An AR
£0F: £0F:
FTun FTun
Swp Swp
Center 5.580 008 GHz Span 26 MHz Center 5.785 008 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 100 kHz #UBH 360 kHz Sweep 7.92 ms (1201 pts)
5700 MHz 5825 MHz
s Agilent RL s Agilent RL
Mkrl 5.698 838 GHz Mkrl 5.823 743 GHz
Ref 18 dBm #Atten 20 dB -9.087 dBm Ref 18 dBm #Atten 20 dB -19.821 dBm
#Aug #Aug
Log Log
14 14
dB/ % dB/
Y AT e
/] ™, %
/’ \\ L T Y o e vvwww\
#PAvg Jf'{ ‘Wk #PAvg JJ} \1\«
108 I ! 108 / \\
WL s2 Moo | WL 52 ;
H3 F$ H3 F$
AR 2 ki \Wﬂw
£0f) £
FTun FTun
Swn Swn
Center 5.700 G800 GHz Span 26 MHz Center 5.825 @00 GHz Span 26 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs) #Res BH 100 kHz #UBH 308 kHz Sweep 7.92 ms (1201 pts)
I S

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Maximum Power Spectral Density
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 20, 2015
Temperature / Humidity 25deg. C/44 % RH
Engineer Tomohiro Hara
Mode Tx 11n-20
11n-20
5180 MHz 5260 MHz
s Agilent RL s Agilent RL
Mkrl 5.176 382 GHz Mkrl 5.258 462 GHz
Ref 18 dBm #Atten 20 dB -11.261 dBm Ref 18 dBm #Atten 20 dB -16.789 dBm
#Aug #Aug
Log Log
14 14
dB/ . dB/ 1
sl e A ok * il " ﬂ,\ /f- il o "“me" o b —vm“\l
#PAvg #PAvg \
169 | 169
WL s2f, Wl s2
H3 F$ W3 3|
AR AR
£0f) £
FTun FTun
Swn Swn
Center 5.180 G800 GHz Span 26 MHz Center 5.26@ G800 GHz Span 26 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs) #Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs)
I B
5220 MHz 5300 MHz
35 Agilent RL 35 Agilent RL
Mkrl 5.225 676 GHz Mkrl 5301 662 GHz
Ref 16 dBm sfitten 20 dB -16.824 dBm Ref 16 dBm sfitten 20 dB -16.262 dBm
#Avg #Avg
Log Log
16 16
dB/ . dB/ L
/w' o o™ * o -1’\ W I R et W””WW“\
#PAvg \ #PAvg l"[ \\
10@ w 10@ h
L 52y Wl 52
W3 FS W3 FS
AR AR
£(5): £0f
FTun FTun
Swp Swp
Center 5.220 008 GHz Span 26 MHz Center 5.300 008 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
5240 MHz 5320 MHz
s Agilent RL s Agilent RL
Mkrl 5.238 968 GHz Mkrl 5.321 848 GHz
Ref 18 dBm #Atten 20 dB -9.580 dBm Ref 18 dBm #Atten 20 dB -10.869 dBm
#Aug #Aug
Log Log
14 14
dB/ 1 dB/ 3
}/,w B R ' W -w..\ /WWWMWW *
#PAvg /r \W #PAvg / \L
169 169
H1 sz.wm’y \Wm Ml szM Wm
H3 F$ H3 F$ '
AR AR
£0f) £
FTun FTun
Swn Swn
Center 5.240 G800 GHz Span 26 MHz Center 5.320 600 GHz Span 26 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs) #Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs)
I S ——

UL Japan, Inc.

Shonan EMC Lab.
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Maximum Power Spectral Density
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 20, 2015
Temperature / Humidity 25deg. C/44 % RH
Engineer Tomohiro Hara
Mode Tx 11n-20
11n-20
5500 MHz 5745 MHz
s Agilent RL s Agilent RL
Mkrl 5.497 818 GHz Mkrl 5.745 975 GHz
Ref 18 dBm #Atten 20 dB -10.856 dBm Ref 18 dBm #Atten 20 dB -18.585 dBm
#Aug #Aug
Log Log
14 14
dB/ 1 dB/
“MM x. hl "hw" ‘MMM ““\u ;
/ \ WMMWWWVN\WV‘ LT i
#PAva '/ \ #PRvg \W
169 169
W 52|’ Meag| [ 0 52 4
[ N e v \
AA el AL P,
£0F): £6: |
FTun FTun
Swn Swn
Center 5.500 600 GHz Span 26 MHz Center 5.745 @00 GHz Span 26 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs) #Res BH 100 kHz #UBH 308 kHz Sweep 7.92 ms (1201 pts)
I E——
5580 MHz 5785 MHz
35 Agilent RL 35 Agilent RL
Mkrl 5.578 838 GHz Mkrl 5.783 708 GHz
Ref 16 dBm sfitten 20 dB -16.673 dBm Ref 16 dBm sfitten 20 dB -18.128 dBm
#Avy #Avg
Log Log
16 16
dB/ 4 dB/
/,w W T vm\ .
/ \ P e e
#PAvg ./ #PRug \ﬂ
10@ 10@ ’\
Wl 52 Wl 52
W3 Fsf’ N e 3
AR AR
£0F: £0F:
FTun FTun
Swp Swp
Center 5.580 008 GHz Span 26 MHz Center 5.785 008 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 100 kHz #UBH 360 kHz Sweep 7.92 ms (1201 pts)
5700 MHz 5825 MHz
s Agilent RL s Agilent RL
Mkrl 5.781 818 GHz Mkrl 5.829 983 GHz
Ref 18 dBm #Atten 20 dB -9.865 dBm Ref 18 dBm #Atten 20 dB -19.781 dBm
#Aug #Aug
Log Log
14 14
dB/ (1) dB/
f,ﬂ- ¥ b ‘Mwm\
#PAvg 1! “‘\ #PAvg \.
169 169
Wl 52 h"Wé Wl 52 / \\‘1
W3 F3| H3 F$ v
AR ARfARp N
£0f) £
FTun FTun
Swn Swn
Center 5.700 G800 GHz Span 26 MHz Center 5.825 @00 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz #Res BH 108 kHz #UBH 360 kHz

Sweep 1.04 ms (1201 prs)
I

Sweep 7.92 ms (1201 pts)
S

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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Facsimile
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Maximum Power Spectral Density
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 25, 2015
Temperature / Humidity 20deg. C/44 % RH
Engineer Wataru Kojima
Mode Tx 11n-40
11n-40
5190 MHz 5270 MHz
s Agilent R T s Agilent R T
Mkrl 5.185 98 GHz Mkrl 5.268 81 GHz
Ref @ dBn Atten 18 dB -15.483 dBn [ Ref © dBm Atten 18 dB -15.973 dBm
#Aug #Aug
Log Log
14 é 10 T
dB/ /ﬂll b g | b - \\ dB/ /_“ g - ...12%;" RV u‘\
Phvg ¥ W Phvg
100 et d 169
Wl s2 Wl s2
H3 F$ H3 F$
AR AR
£0f) £
FTun FTun
Swn Swn
Center 5.190 68 GHz Span 52 MHz Center 5.270 68 GHz Span 52 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs) #Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs)
I B
5230 MHz 5310 MHz
35 Agilent R T 35 Agilent R T
Mkrl 5.227 48 GHz Mkrl 5.312 73 GHz
Ref & dBm Ftten 10 dB -14.415 dBm Ref & dBm Ftten 10 dB -14.868 dBm
#Avg #Avg
Log Log
16 1 16 51>
B/ /MW’WWWM e e #WM\ 4B/ /'MWMWW‘% L i o
PAvE |yia _— PAvg -
log | 100 pyk v
Wl 52 Wl 52
W3 FS W3 FS
AR AR
£0F: £0F:
FTun FTun
Swp Swp
Center 5.230 08 GHz Span 52 MHz Start 5.284 60 GHz Stop 5.336 08 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Maximum Power Spectral Density
Test place Shonan EMC Lab. No.5 Shielded Room
Report No. 11014760S-C-R2
Date November 25, 2015
Temperature / Humidity 20deg. C/44 % RH
Engineer Wataru Kojima
Mode Tx 11n-40
11n-40
5510 MHz 9755 MHz
s Agilent R T s Agilent R T
Mkrl 5.514 51 GHz Mkrl 5.752 43 GHz
Ref © dBm Atten 10 dB -15.467 dBm J| Ref 0 dBm Atten 10 dB -23.296 dBm
#Aug #Aug
Log Log
14 T 14
dB/ " " Mwmw - dB/ %
N PR ! L
/’ \\ ‘ bttt www--mww%
PRvg k‘\ PRvg r/ \\
100 el N 100
Wl 52 WL S2) g |
W3 F3 W3 FafTiT |
AR AR
£0f) £
FTun FTun
Swn Swn
Center 5.518 68 GHz Span 52 MHz Center 5.755 68 GHz Span 52 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 prs) #Res BH 106 kHz #UBH 308 kHz Sweep 15.76 ms (1201 pts)
I I —
5550 MHz 5795 MHz
35 Agilent R T 35 Agilent R T
Mkrl 5.555 85 GHz Mkrl 5.792 43 GHz
Ref & dBm Ftten 10 dB -14.662 dBm Ref & dBm Ftten 10 dB -23.178 dBm
#Avy #Avg
Log Log
16 (*2 16
dB/ o wdirengnpminn | ottt Lo dB/ 11)
// \‘t ‘MM vt i W
Phvg J - PAvg )f \‘R
1og e Lk B 100 x'/
Wl 52 Wl 52 "
W3 FS W3 FofmiY g
AR AR
£0F: £0F:
FTun FTun
Swp Swp
Center 5.550 08 GHz Span 52 MHz Center 5.795 08 GHz Span 52 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 100 kHz #UBH 360 kHz Sweep 15.76 ms (1201 pts)
5670 MHz
s Agilent R T
Mkrl 5.675 94 GHz
Ref @ dBm Atten 18 dB -14.632 dBm
#Avg
Log
14 1
dB/ /(m " et Lt LY WMM \
PRvg M
169
Wl s2
H3 F$
AR
£(1):
FTun
Swn
Center 5.670 68 GHz Span 52 MHz
#Res BH 1 MHz #UBH 3 MHz

Sweep 1.04 ms (1201 prs)
S ——
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 16, 2015
Temperature / Humidity 25 deg. C/56 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5180 MHz, Antenna cable 400 mm

Tx, IEEE802.11a, PN9

(above 1GHz Inside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] | [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5150.0 |PK 484 32.1 16.1 412 22 57.6 73.9 16.3 106 209
Hori. 5150.0 |AV 39.1 321 16.1 412 22 483 53.9 56 106 209| VBW: 2.2 kHz
Vert. 5150.0 |PK 41.8 32.1 16.1 412 22 51.0 73.9 229 100 20
Vert. 5150.0 |AV 38.9 32.1 16.1 41.2 22 48.1 53.9 5.8 100 20{VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m) = -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Test place

Report No.

Date

Temperature / Humidity
Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 16, 2015

25 deg. C/56 % RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5180 MHz, Antenna cable 400 mm

Tx, IEEE802.11a, PN9

Horizontal

Restricted-band band—edge Plot

%5 Agilent

Ref 185 dBpl

T

Atten 10 dB

#EmiPk
Log

14
dB/

#LgPv

Y3 FC

W1 os2l

£0)
FTun

Swp

Center 5150

00 GHz Span 108 MHz

#Res BH (CISPRY 1 MHz #JBH 3 MHz Sweep 104 ms (1201 pts)
m—

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band-edge Plot
¥ Agilent T
Ref 185 dBpY Atten 16 dB
#EmiPk
Log *
16
dB/
#LgPy
Wi 82l
W3 FC — —
£0f):
FTun
Sup
Center 5.156 88 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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1 +81 463 50 6401



Test report No.

: 11014760S-C-R2

Page 152 0f 134
Issued date : January 28, 2016
FCCID : AK8BNSY25
Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber

Report No. 11014760S-C-R2

Date November 16, 2015

Temperature / Humidity 25 deg. C/56 % RH

Engineer Wataru Kojima

(1 GHz-6.4 GHz)
Mode Tx 5180 MHz, Antenna cable 199 mm
Tx, IEEE802.11a, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] | Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] | [deg.]

Hori. 5150.0 [PK 514 32.1 16.1 412 22 60.6 739 133 100] 117]
Hori. 5150.0 [AV 40.4 321 16.1 41.2 22 49.6 539 4.3 100] 117| VBW: 2.2 kHz
Vert. 5150.0 [PK 48.8 32.1 16.1 412 22 58.0 739 15.9 100) 69
Vert. 5150.0 |AV 38.9 32.1 16.1 41.2 22 48.1 53.9 5.8 100) 69| VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m) = -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Test place

Report No.

Date

Temperature / Humidity
Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 16, 2015

25 deg. C/56 % RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5180 MHz, Antenna cable 199 mm

Tx, IEEE802.11a, PN9

Horizontal

Restricted-band band—edge Plot

%5 Agilent

Ref 105 dBpl
EmiPk

Atten 16 dB

#Emi
Log

18
dB/

#LgAy

Y3 FC

LAY PRIV PR TP 97 DO

£0)
FTun

Sup

Center 5,150

#Res BH (CISPR) 1 MHz

B0 GHz Span 108 MHz
#YBH 3 MHz

Trace Green: Peak Plot
Trace Purple: Average Plot

Sweep 104 ms (1281 prs)
E—

Vertical

Restricted-band band-edge Plot
T

¥ Agilent

Ref 185 dBpV

Atten 16 dB

#EmiPk
Log

18
dB/

#LaPy

V182
V3 FC

£0fx
FTun

Sup

Center 5.150
#Res BH (CIS

a6 GHz Span 108 MHz
PE) 1 MHz #UBH 3 MHz Sweep 1.04 ms (12681 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 16, 2015
Temperature / Humidity 25 deg. C/56 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5320 MHz, Antenna cable 400 mm

Tx, IEEE802.11a, PN9

(above 1GHz Inside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] | [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5350.0 |PK 49.6 322 16.2 40.7 22 59.5 73.9 14.4 103 105
Hori. 5350.0 |AV 39.1 322 16.2 40.7 22 49.0 53.9 4.9 103 105/ VBW: 2.2 kHz
Vert. 5350.0 |PK 49.4 322 16.2 40.7 22 59.3 73.9 14.6 100 288
Vert. 5350.0 |AV 38.9 32.2 16.2 40.7 22 48.8 53.9 5.1 100 288| VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log (1.0 m/3.0 m) = -9.5 dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Test place

Report No.

Date

Temperature / Humidity
Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 16, 2015

25 deg. C/56 % RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5320 MHz, Antenna cable 400 mm

Tx, IEEE802.11a, PN9

Horizontal
Restricted-band band—edge Plot
3 Agilent T
Ref 165 dBpY Atten 16 dB
#EmiPk
Log *
18
dB/
#LgAv
vt 52/ N
V3 =
£
FTun
Swp
Center 5.350 0§ GHz Span 188 MHz
#Res BH (CISPRY 1 MHz #WBW 3 MHz Sweep 1.04 ms (1201 pts)
P _
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot
¥ Agilent T
Ref 165 dBpl Ptten 16 dB
#EmiPk
Log *
14
dB/
#LgAv
v 82"‘_ K bl |
V3 FC \MM
£
FTun
Swp
Center 5.350 60 GHz Span 108 MHz
#Res BH (CISPRY 1 MHz #YBH 3 MHz Sweep 184 ms (1281 pts)
P _
Trace Green: Peak Plot
Trace Purple: Average Plot
.

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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Radiated Spurious Emission
Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 16, 2015
Temperature / Humidity 25 deg. C/56 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5320 MHz, Antenna cable 199 mm
Tx, IEEE802.11a, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] | Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] | [deg.]
Hori. 5350.0 [PK 488 322 16.2 40.7 22 587 73.9 152 100 117]
Hori. 5350.0 |AV 39.4 322 162 40.7 22 493 539 46 100 117|VBW:2.2 kHz
Vert. 5350.0 [PK 47.8 322 16.2 40.7 22 577 739 162 100) 69
Vert. 5350.0 |AV 38.7 322 16.2 40.7 22 48.6 53.9 53 100) 69| VBW 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m) = -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Test place
Report No.
Date

Temperature / Humidity

Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 16, 2015

25 deg. C/56 % RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5320 MHz, Antenna cable 199 mm

Tx, IEEE802.11a, PN9

Horizontal

Restricted-band band—edge Plot
T

2 Agilent

Ref 165 dbpV

Atten 16 dB

#EmiPk
Log

18
dB/

et e

! !

#LgAv |t

vl 82

Y3 FC

£0
FTun

Swp

Center 5,358

#Res BN (CISPR) 1 MHz #YBH 3 MHz Sweep 184 ms (1261 pts)
E——

08 GHz Span 108 MHz

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

5 Agilent

Ref 185 dBpY

Restricted-band band-edge Plot
T

Atten 16 dB

#EmiPk
Log

16
dB/

#LaPv

i szM-'"”/ )

Y3 FC

£(f)
FTun

Swn

Center 5.350

08 GHz Span 186 MHz

#Res BH (CISPR) 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature / Humidity 25 deg. C/48 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5500 MHz, Antenna cable 400 mm

Tx, IEEE802.11a, PN9

(above 1GHz Inside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] [ [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]

Hori. 5460.0 [PK. 45.6 322 15.8 388 22 570 73.9 16.9 100] 212

Hori. 5460.0 |AV 352 322 15.8 38.8 22 46.6 53.9 73 100 212|VBW: 2.2 kHz

Vert. 5460.0 |PK 46.9 322 15.8 38.8 22 58.3 73.9 15.6 100 340

Vert. 5460.0 |AV 354 322 15.8 38.8 22 46.8 53.9 7.1 100] 340| VBW: 2.2 kHz

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor

Distance factor : | GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log (1.0 m/3.0 m)= -9.5 dB

(above 1GHz Outside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] | [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]

Hori. 5470.0 |PK 47.0 322 15.8 38.8 22 58.4 -36.8 -27.0 9.8 100 212

Vert. 5470.0 [PK 47.1 322 15.8 38.8 22 58.5 -36.7 -27.0 9.7 100 340

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBmN=10*LOG (({ 10~ ( Electric Field Strength [dBuV/ml/20)* 10~ (-6) * Distance:3[m] )~ 2} /30) *10"3)

Distance factor: 1 GHz- 13 GHz: 20log (3.87 m/3.0m)= 2.21 dB
13 GHz-40 GHz : 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Test place
Report No.
Date

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2
November 17, 2015

Temperature / Humidity 25 deg. C/48 % RH

Engineer

Mode

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5500 MHz, Antenna cable 400 mm
Tx, IEEE802.11a, PN9

Horizontal
Restricted-band band—edge Plot
¥ Agilent T
Ref 100.3 dBpY Atten 18 dB
#EmiPk
Log *
18
dB/
#LgPv
V1 52 J
Y3 FC
£0)
FTun
Swp
Center 5.470 08 GHz Span 168 MHz
#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
- —
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band-edge Plot

¥ Agilent T
Ref 100.9 dBpY Atten 18 dB
#EmiPk
Log | *
18 I
dB/

#LgRy

V1 52

V3 FC I e

£(f

FTun

Sup

Center 5.470 08 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 prs)

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Test place
Report No.

Date

Temperature / Humidity

Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 17, 2015

25 deg. C/48 % RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5500 MHz, Antenna cable 199 mm

Tx, IEEE802.11a, PN9

(above 1GHz Inside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] [ [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]

Hori. 5460.0 [PK. 47.0 322 15.8 388 22 584 73.9 15.5 103 99

Hori. 5460.0 |AV 35.0 322 15.8 38.8 22 46.4 539 75 103 99(VBW: 2.2 kHz

Vert. 5460.0 |PK 477 322 15.8 38.8 22 59.1 73.9 14.8 127 68

Vert. 5460.0 |AV 359 322 15.8 38.8 22 473 53.9 6.6 127 68 VBW: 2.2 kHz

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log (1.0 m /3.0 m)= -9.5 dB

(above 1GHz Outside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] [ [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]

Hori. 5470.0 |PK 50.7 322 15.8 38.8 22 62.1 -33.1 -27.0 6.1 103 9

Vert. 5470.0 [PK 53.6 322 15.8 38.8 22 65.0 -30.2 -27.0 32 127] 66

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBmN=10*LOG (({ 10~ ( Electric Field Strength [dBuV/ml/20)* 10 (-6) * Distance:3[m] )~ 2} /30) *10"3)

Distance factor : 1 GHz- 13 GHz: 20log (3.87m/3.0m)= 2.21 dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature / Humidity 25 deg. C/48 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5500 MHz, Antenna cable 199 mm

Tx, IEEE802.11a, PN9

Horizontal
Restricted-band band—edge Plot
¥ Agilent T
Ref 160.9 dBpV Atten 16 dB
#EmiPk
Log *
10
dB/
#LgAv
Y1 s2 \««
3 FC| I =
£
FTun
Sup
Center 5.470 08 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 pt&
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot
37 Agilent T
Ref 168.9 dBpV Atten 16 dB
#EmiPk
Log ‘ *
14 I
dB/ (/’1 \
#LgAv // \\‘«\‘
Ul s2 i
Y3 FC| [
£(fn
FTun
Swp
Center 5.478 00 GHz Span 108 MHz
#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.84 ms (1201 pts)
Trace Green: Peak Plot
Trace Purple: Average Plot
.

* Final result of restricted band edge was shown in tabular data

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature / Humidity 25 deg. C/48 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5700 MHz, Antenna cable 400 mm

Tx, IEEE802.11a, PN9

(above 1GHz Outside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] | [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]

Hori. 5725.0 |PK 50.3 32.6 15.8 38.8 22 62.1 -33.1 -27.0 6.1 100 89

Vert. 5725.0 [PK 46.4 32.6 15.8 38.8 2.2 58.2 -37.0 -27.0 10.0 111 101

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] )2 }  /30) *10°3)

Distance factor : 1 GHz - 13 GHz: 20log (3.87m/3.0m)= 221dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Test place
Report No.
Date

Temperature / Humidity

Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 17, 2015

25 deg. C/48 % RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5700 MHz, Antenna cable 400 mm

Tx, IEEE802.11a, PN9

Horizontal

Restricted-band band—edge Plot
T

% Agilent
Ref 190.9 dBp¥ fitten 18 dB
#EmiPk
Log | *
18 |
dB/ |~
algRy |4 // \
T \\m . AP
Y3 FC |
£(fx
FTun
Sup
Center 5.725 08 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 pt&
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot
¥ Agilent T
Ref 190.9 dBp¥ fitten 18 dB
#EmiPk
Log *
18
dB/
#LgAy / \
Y1 52 /'/J \\ e HRNT
V3 FCher T
£(fx
FTun
Sup
Center 5.725 08 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 prs)

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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(above 1GHz Outside of the restricted band)

Test place
Report No.

Date

Temperature / Humidity

Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2
November 17, 2015
25 deg. C/48 % RH
Wataru Kojima

(1 GHz-6.4 GHz)
Tx 5700 MHz, Antenna cable 199 mm
Tx, IEEE802.11a, PN9

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] | [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]

Hori. 5725.0 [PK 47.2 32.6 158 38.8 22 59.0 -36.2 -27.0 9.2 100 89

Vert. 5725.0 |PK 55.0 32.6 15.8 38.8 2.2 66.8 -28.4 -27.0 1.4 111 101

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10 ~ ( Electric Field Strength [dBuV/m]/20) * 10 ~ (-6) * Distance:3[m] )2 } /30) *10"3)

Distance factor : 1 GHz - 13 GHz :

*This mode was performed only band edges measurement.

20log (3.87m/3.0m)= 2.21 dB
13 GHz - 40 GHz :

20log (1.0m /3.0 m) =

-9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Test place
Report No.
Date

Temperature / Humidity

Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 17, 2015

25 deg. C/48 % RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5700 MHz, Antenna cable 199 mm

Tx, IEEE802.11a, PN9

Horizontal
Restricted-band band—edge Plot
¥ Agilent T
Ref 100.9 dBpY Atten 18 dB
#EmiPk
Log *
10
dB/
I |
{r \\

#LgAy / \

Y j \\ L A

U3 FC .

£

FTun

Sup

Center 5.725 08 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 pt&

Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot

¥ Agilent T

Ref 100.9 dBpY Atten 18 dB

#EmiPk

Log ‘ *
10 |

dB/ i)

#LoAv | . J \. I,

T ,,w/ \\ — i
3 FC

£

FTun

Sup

Center 5.725 08 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 prs)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature / Humidity 22 deg. C/55%RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5745 MHz, Antenna cable 400 mm

Tx, IEEE802.11a, PN9

(above 1GHz Outside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]

Hori. 5715.0 |PK 46.0 326 16.4 38.8 22 584 -36.8 -27.0 9.8 121 97

Hori. 5725.0 |PK 52.3 32,6 16.4 38.8 22 64.7 -30.5 -17.0 13.5 121 97

Vert. 5715.0 |PK 458 32,6 16.4 38.8 22 582 -37.0 -27.0 10.0 146 239

Vert. 5725.0 |PK 51.1 32.6 16.4 38.8 22 63.5 -31.7 -17.0 14.7 146 239

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10" ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz- 13 GHz: 20log (3.87m/3.0m)= 221 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Test place

Report No.

Date

Temperature / Humidity
Engineer

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 18, 2015

22 deg. C/55%RH

Wataru Kojima

(1 GHz-6.4 GHz)

Mode Tx 5745 MHz, Antenna cable 400 mm
Tx, IEEE802.11a, PN9
Horizontal
Restricted-band band—edge Plot
¥ Agilent T
Ref 165 dBpl Atten 18 dB
#EmiPk
Log *
10
dB/
#LgPv
Y1 §2 | |
V3 FC
£
FTun
Swp
Center 5.725 08 GHz Span 168 MHz
#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
__ ____
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band-edge Plot
¥ Agilent T
Ref 185 dBpY Atten 10 dB
#EmiPk
Log *
10
dB/
#LgRy
Y1 82 M
Y3 FC
MM
£
FTun
Sup
Center 5.725 08 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 prs)
Trace Green: Peak Plot
Trace Purple: Average Plot
* Final result of restricted band edge was shown in tabular data.
UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Test place
Report No.

Date

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2
November 18, 2015

Temperature / Humidity 22 deg. C/55%RH
Engineer

Mode

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5745 MHz, Antenna cable 199 mm
Tx, IEEE802.11a, PN9

(above 1GHz Outside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5715.0 |PK 475 32.6 16.4 38.8 22 59.9 -353 -27.0 83 103 12
Hori. 5725.0 |PK 53.0 32,6 16.4 38.8 22 65.5 -29.8 -17.0 12.8 103 12
Vert. 5715.0 |PK 477 32,6 16.4 38.8 22 60.1 -35.1 -27.0 8.1 100 331
Vert. 5725.0 |PK 53.6 32.6 16.4 38.8 22 66.0 -29.2 -17.0 12.2 100 331
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10" ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz- 13 GHz: 20log (3.87m/3.0m)= 221 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Test place

Report No.

Date

Temperature / Humidity
Engineer

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 18, 2015

22 deg. C/55%RH

Wataru Kojima

(1 GHz-6.4 GHz)

Mode Tx 5745 MHz, Antenna cable 199 mm
Tx, IEEE802.11a, PN9
Horizontal
Restricted-band band—edge Plot
¥ Agilent T
Ref 165 dBpl Atten 18 dB
#EmiPk
Log *
10
dB/
#LgPv
Y1 §2 N \w. i
3 FC M,ﬂ“ %M
£
FTun
Swp
Center 5.725 08 GHz Span 168 MHz
#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
__ ____
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band-edge Plot
¥ Agilent T
Ref 185 dBpY Atten 10 dB
#EmiPk
Log *
10
dB/
#LgRy
Y1 82 — &M_“M
W3 FC ™ I
£
FTun
Sup
Center 5.725 08 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 prs)
Trace Green: Peak Plot
Trace Purple: Average Plot
* Final result of restricted band edge was shown in tabular data.
UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission
Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature / Humidity 22 deg. C/55%RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5825 MHz, Antenna cable 400 mm
Tx, IEEE802.11a, PN9
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] | Factor[dB]| [dBuV/m] | [dBm] [dBm] [dB] [em] | [deg.]
Hori. 5850.0 |PK 50.0 329 16.4 388 22 62.7 325 170 155 100) 281
Hori. 5860.0 |PK 46.8 329 164 388 22 59.5 357 270 8.7 100| 281
Vert. 5850.0 |PK 50.7 329 16.4 388 22 634 318 -17.0 14.8 100| 74
Vert. 5860.0 |PK 47.6 329 164 38.8 22 60.3 -34.9 27.0 79 100) 74
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10" ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz- 13 GHz: 20log (3.87m/3.0m)= 221 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Test place
Report No.
Date

Temperature / Humidity

Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 18, 2015

22 deg. C/55%RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5825 MHz, Antenna cable 400 mm

Tx, IEEE802.11a, PN9

Horizontal

Restricted-band band—edge Plot

%5 Agilent

Ref 185 dBpY

T

Atten 10 dB

#EmiPk
Log

14
dB/

#LgPv

¥l 82

V3 FCM %M_

£0)
FTun

Swp

Center 5.845

#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
- m—

00 GHz Span 168 MHz

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band-edge Plot
¥ Agilent T
Ref 185 dBpY fitten 18 dB
#EmiPk
Log *
18
dB/
#LgAy -
W1 521 b oW
Y3 FC
,)‘“M
£
FTun
Sup
Center 5.845 08 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 prs)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature / Humidity 22 deg. C/55%RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5825 MHz, Antenna cable 199 mm

Tx, IEEE802.11a, PN9

(above 1GHz Outside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]

Hori. 5850.0 |PK 50.7 329 16.4 38.8 22 63.4 -31.8 -17.0 14.8 104 13

Hori. 5860.0 |PK 472 329 16.4 38.8 22 59.9 -353 -27.0 8.3 104 13

Vert. 5850.0 |PK 459 329 16.4 38.8 22 58.6 -36.6 -17.0 19.6 100 307

Vert. 5860.0 |PK 45.5 32.9 16.4 38.8 22 58.2 -37.0 -27.0 10.0 100 307

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10" ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz- 13 GHz: 20log (3.87m/3.0m)= 221 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Test place

Report No.

Date

Temperature / Humidity
Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 18, 2015

22 deg. C/55%RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5825 MHz, Antenna cable 199 mm

Tx, IEEE802.11a, PN9

Horizontal

Restricted-band band—edge Plot
T

"Ex

Lo

i Aglent

Raf 185 dEpl Atran 18 4B

Span 180 MHz
WEH 3 MMz Swesp L0 ms (1201 prs)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band—edge Plot
¥ Agilent T
Ref 165 dBpl Atten 18 dB
#EmiPk
Log *
10
dB/

SRR

! \

#LgPv
Viosz|,
V3 FC
M/ [N
£0)
FTun
Swp
Center 5.845 08 GHz Span 168 MHz
#Res BW (CISPRI 1 MHz #YBH 3 MHz Sweep g@il ms (1261 pt&

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Test place
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima

(1 GHz-6.4 GHz)
Mode

(above 1GHz Inside of the restricted band)

Radiated Spurious Emission

November 19, 2015
23 deg.C/
52 % RH

Yohsuke Ishikawa
(6.4 GHz-13 GHz)
Tx 5180 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT20, PN9

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Shonan EMC Lab. No2 Semi Anechoic Chamber

November 20, 2015 November 21, 2015
22 deg. C/ 20 deg.C/

45 % RH 50 % RH

Yohsuke Ishikawa Tomohiro Hara

(13 GHz-18 GHz)

(18 GHz-26.5GHz)

November 25, 2015
20 deg. C/

50 % RH

Kenichi Adachi
(26.5 GHz-40 GHz)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5150.0 |PK 46.2 32.1 16.1 392 22 574 73.9 16.5 100 183
Hori. 15540.0 [PK 46.8 404 113 40.9 9.5 48.1 73.9 25.8 100 0
Hori. 20720.0 [PK 49.7 40.3 11.9 47.0 9.5 454 73.9 28.5 100 0
Hori. 5150.0 |AV 355 32.1 16.1 39.2 22 46.7 539 7.2 100 183|VBW: 2.2 kHz
Hori. 15540.0 [AV 354 40.4 11.3 40.9 9.5 36.7 539 172 100 0|VBW: 2.2 kHz
Hori. 20720.0 (AV 43.5 40.3 11.9 47.0 9.5 39.2 539 14.7 100 0|VBW: 2.2 kHz
Vert. 5150.0 |PK 46.4 32.1 16.1 39.2 22 57.6 739 16.3 100 206
Vert. 8288.0 |PK 46.0 374 8.0 343 22 59.3 73.9 14.6 103 321
Vert. 15540.0 [PK 46.0 40.4 11.3 40.9 9.5 473 739 26.6 100 0
Vert. 20720.0 [PK 49.0 40.3 11.9 47.0 9.5 44.7 739 29.2 100 353
Vert. 5150.0 |AV 359 321 16.1 39.2 22 47.1 539 6.8 100 206/ VBW: 2.2 kHz
Vert. 8288.0 |AV 39.6 374 8.0 343 22 529 53.9 1.0 103 321(VBW: 2.2 kHz
Vert. 15540.0 |AV 35.6 404 11.3 40.9 -9.5 36.9 53.9 17.0 100 0| VBW: 2.2 kHz
Vert. 20720.0 [AV 424 40.3 11.9 47.0 -9.5 38.1 53.9 15.8 100 353 VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0 m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 10360.0 ([PK 41.7 393 84 344 22 57.2 -38.0 -27.0 11.0 100 0]
Vert. 10360.0 [PK 43.1 393 8.4 344 22 58.6 -36.6 -27.0 9.6 100 0)

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/20) * 10" (-6) * Distance:3[m] )~ 2 } /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 13 GHz: 20log (3.87 m/ 3.0 m)= 2.21 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber

Report No. 11014760S-C-R2

Date November 18, 2015

Temperature 22 deg. C/
/ Humidity 55 % RH

Engineer Wataru Kojima
(1 GHz-6.4 GHz)

Mode Tx 5180 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT20, PN9

Horizontal
Restricted-band band—edge Plot

¥ Agilent T
Ref 185 dBpY Atten 18 dB
#EmiPk
Log *
18
dB/
#LgPv - |
V1 52 ..)
Y3 FC
£0)
FTun
Swp
Center 5,156 @8 GHz Span 168 MHz
#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

_ I
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band-edge Plot

¥ Agilent T

Ref 105 dBpY Atten 18 dB

#EmiPl

Log *
18

dB/

#LgRy y L]
Vs /J

V3 FC

£(f

FTun

Sup

Center 5.156 88 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #VBH 3 MHz Sweep 104 ms (1261 prs)

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission
Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5180 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT20, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5150.0 [PK 46.1 32.1 16.1 39.2 22 573 73.9 16.6 100 183
Hori. 5150.0 [AV 355 32.1 16.1 39.2 22 46.7 53.9 7.2 100 127|VBW: 2.2 kHz
Vert. 5150.0 [PK 46.1 321 16.1 39.2 22 573 73.9 16.6 100 175
Vert. 5150.0 [AV 355 32.1 16.1 39.2 22 46.7 539 7.2 100 175|VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21dB

*This mode was performed only band edges measurement.

13 GHz - 40 GHz : 20log (1.0 m/3.0 m)= -9.5 dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Test place
Report No.
Date
Temperature
/ Humidity
Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber

11014760S-C-R2
November 18, 2015
22 deg.C/

55 % RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5180 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT20, PN9

Horizontal

Restricted-band band—edge Plot

%5 Agilent

Ref 185 dBpY

T

Atten 10 dB

#EmiPk
Log

14
dB/

[ [

#LgPv

¥l 82

Y3 FC

£0)
FTun

Swp

Center 5,156 @8 GHz Span 168 MHz
#Res BW (CISPRI 1 MHz #YBH 3 MHz Sweep g@il ms (1261 pt&

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band-edge Plot
H Agilent T
Ref 165 dBpY Atten 10 dB
#EmiPk
Log *
19
dB/
#LgAv
V1 52 J/J
y3 FC
£
FTun
Swp
Center 5150 89 GHz Span 189 MHz
#Res BH (CISPR) 1 MHz #UBH 3 MHz Sweep &@4 ms (1281 pt&

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2

Date November 18, 2015 November 19, 2015 November 20, 2015 November 21, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg.C/
/ Humidity 55 % RH 52 % RH 45 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara

(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz)
Mode Tx 5240 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT20, PN9

(above 1GHz Inside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

November 25, 2015
20 deg. C/
50 % RH
Kenichi Adachi
(26.5 GHz-40 GHz)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 15720.0 |PK 44.5 40.0 11.6 40.8 -9.5 458 73.9 28.1 100 0]
Hori. 20960.0 [PK 48.6 403 12.0 47.0 -9.5 44.4 73.9 29.5 100| 0|
Hori. 15720.0 [AV 35.6 40.0 11.6 40.8 -9.5 36.9 53.9 17.0 100] 0| VBW: 2.2 kHz
Hori. 20960.0 |AV 429 403 12.0 47.0 -9.5 387 53.9 152 100] 0| VBW: 2.2 kHz
Vert. 8384.0 |PK 43.1 373 8.1 343 22 56.4 73.9 17.5 121 340,
Vert. 15720.0 |PK 45.1 40.0 11.6 40.8 -9.5 46.4 73.9 275 100 0|
Vert. 20960.0 |PK 482 403 12.0 47.0 -9.5 44.0 73.9 299 100] 353
Vert. 8384.0 [AV 338 373 8.1 343 22 47.1 53.9 6.8 121 340 VBW: 2.2 kHz
Vert. 15720.0 [AV 357 40.0 11.6 40.8 -9.5 370 53.9 16.9 100 0| VBW: 2.2 kHz
Vert. 20960.0 |AV 42.1 40.3 12.0 47.0 -9.5 37.9 53.9 16.0 100] 353| VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log (1.0 m/3.0 m)= -9.5 dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 10480.0 |PK 43.0 39.6 84 344 22 58.8 -36.4 -27.0 9.4 100] 0
Vert. 10480.0 |PK 42.5 39.6 84 34.4 22 58.3 -36.9 -27.0 9.9 100) 0

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10¥*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/ 20 ) * 10~ (-6) * Distance:3[m] )" 2} /30) *10"3)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 1 GHz- 13 GHz: 20log (3.87m/3.0m)= 2.21 dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Test place
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima

(1 GHz-6.4 GHz)
Mode

Radiated Spurious Emission

November 19, 2015

23 deg.C/
52 % RH

Yohsuke Ishikawa
(6.4 GHz-13 GHz)
Tx 5320 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT20, PN9

(above 1GHz Inside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Shonan EMC Lab. No2 Semi Anechoic Chamber

November 20, 2015 November 21, 2015
22 deg. C/ 20 deg.C/

45 % RH 50 % RH

Yohsuke Ishikawa Tomohiro Hara

(13 GHz-18 GHz)

(18 GHz-26.5GHz)

November 25, 2015
20 deg. C/

50 % RH

Kenichi Adachi
(26.5 GHz-40 GHz)

Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5350.0 [PK 453 322 16.2 389 22 57.0 73.9 169 100] 209
Hori. 10640.0 |PK 41.7 39.8 85 343 22 579 73.9 16.0 100| 0
Hori. 15960.0 |PK 454 39.5 12.0 40.7 -9.5 46.7 73.9 272 100] 0
Hori. 21280.0 |PK 46.9 404 12.1 471 -9.5 42.8 73.9 31.1 100] 52
Hori. 5350.0 |AV 344 322 16.2 389 22 46.1 539 7.8 100] 209(VBW: 2.2 kHz
Hori. 10640.0 |AV 323 39.8 85 343 22 485 539 54 100| 0[VBW: 2.2 kHz
Hori. 15960.0 [AV 349 39.5 12.0 40.7 -9.5 36.2 539 177 100] 0[VBW: 2.2 kHz
Hori. 21280.0 |AV 404 404 12.1 47.1 -9.5 36.3 539 17.6 100] 52|VBW: 2.2 kHz
Vert. 5350.0 [PK. 46.3 322 16.2 389 22 58.0 73.9 159 100] 212
Vert. 10640.0 |PK 2.7 39.8 85 343 22 589 73.9 15.0 100] 0
Vert. 15960.0 [PK 44.0 39.5 12.0 40.7 -9.5 453 73.9 28.6 100] 0
Vert. 21280.0 [PK 48.5 404 12.1 47.1 9.5 44.4 73.9 295 100] 354
Vert. 5350.0 |AV 348 322 16.2 389 22 46.5 539 74 100] 212|VBW: 2.2 kHz
Vert. 10640.0 [AV 323 39.8 85 343 22 485 539 54 100] 0[VBW:2.2kHz
Vert. 15960.0 |AV 35.0 39.5 12.0 40.7 9.5 36.3 539 17.6 100] 0[VBW: 2.2 kHz
Vert. 21280.0 [AV 41.2 40.4 12.1 47.1 -9.5 37.1 53.9 16.8 100| 354| VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 13 GHz : 20log (3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Vert. 8512.0 |PK 439 37.1 8.1 343 22 57.0 -382 -27.0 112 196 317

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/ 20 ) * 10~ (-6) * Distance:3[m] )2} /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 13 GHz: 20log (3.87 m/ 3.0 m)= 2.21 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5320 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT20, PN9

Horizontal

Restricted-band band—edge Plot

¥ Agilent T

Ref 185 dBpV
#EmiPk
Log *
18

dB/

Atten 18 dB

—

V1 52 k\_

Y3 FC

£(fx
FTun
Sup

Center 5.350 89 GHz
#Res BN (CISPR) 1 MHz

Span 108 MHz

#UBH 3 MHz Sweep 104 ms (1261 prs)
m——

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

Restricted-band band—edge Plot

¥ Agilent T

Ref 185 dBpV
#EmiPk
Log *

I

Atten 18 dB

dB/

#LgAv

l 32/

Y3 FC

£(fx
FTun
Sup

Center 5.350 89 GHz
#Res BN (CISPR) 1 MHz

Span 108 MHz

#UBH 3 MHz Sweep 104 ms (1261 prs)

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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Radiated Spurious Emission
Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5320 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT20, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5350.0 [PK 46.6 322 16.2 389 22 58.3 73.9 15.6 100 126
Hori. 5350.0 [AV 35.8 322 16.2 389 22 47.6 53.9 6.3 100 126| VBW: 2.2 kHz
Vert. 5350.0 [PK 45.8 322 16.2 38.9 22 57.5 73.9 16.4 100 166
Vert. 5350.0 [AV 35.0 39.8 8.5 343 22 51.2 539 2.7 100] 166| VBW: 2.2 kHz

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log (1.0 m /3.0 m)= -9.5 dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5320 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT20, PN9

Horizontal
Restricted-band band-edge Plot
—
% Agilent T
Ref 185 dBpY Atten 18 dB
#EmiPk
Log *
19
dB/
#LgAy
" sz// \ _
V3 FC \\\-W
£ —
FTun
Swp
Center 5.350 08 GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

Restricted-band band—edge Plot

# Agilent T
Ref 165 dBpY
#EmiPk
Log *

T

dB/

Atten 16 dB

#Lofv | 4

W1 52
V3 FC

£0
FTun
Swp

Center 5,350 99 GHz
#Res BW (CISPRI 1 MHz

Span 108 MHz

#UBH 3 MHz Sweep 1.04 ms (1261 pts)
- m—

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2

Date November 18, 2015 November 19, 2015 November 20, 2015 November 21, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg.C/
/ Humidity 55 % RH 52 % RH 45 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara

(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz)
Mode Tx 5500 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT20, PN9

(above 1GHz Inside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

November 25, 2015
20 deg. C/

50 % RH

Kenichi Adachi
(26.5 GHz-40 GHz)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5460.0 [PK 46.0 322 16.2 38.8 22 57.8 73.9 16.1 100] 124
Hori. 11000.0 |PK 41.8 40.2 8.8 342 22 58.8 73.9 15.1 100] 0
Hori. 5460.0 |AV 34.1 322 16.2 38.8 22 459 53.9 8.0 100| 124(VBW: 2.2 kHz
Hori. 11000.0 |AV 326 40.2 8.8 342 22 49.6 539 43 100| 0[VBW: 2.2 kHz
Vert. 5460.0 [PK 44.8 322 16.2 388 22 56.6 73.9 17.3 100] 308
Vert. 11000.0 [PK 422 40.2 88 342 22 59.2 73.9 14.7 100 0
Vert. 5460.0 |AV 34.1 322 16.2 38.8 22 459 539 8.0 100| 308| VBW: 2.2 kHz
Vert. 11000.0 [AV 324 40.2 8.8 342 22 49.4 53.9 4.5 100] 0[VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 13 GHz : 20log (3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0m/3.0 m)= -9.5dB
(above 1GHz Qutside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5470.0 [PK. 46.6 322 16.3 38.8 22 58.5 -36.7 -27.0 9.7 100 124
Hori. 16500.0 |PK 43.7 40.5 124 40.5 -9.5 46.6 -48.6 -27.0 21.6 100 0
Hori. 22000.0 [PK 493 40.7 12.4 474 -9.5 455 -49.7 -27.0 22.7 100 102
Vert. 5470.0 [PK 455 322 16.3 38.8 22 574 -37.8 -27.0 10.8 100 308
Vert. 8800.0 |[PK 42.6 37.0 82 34.1 22 559 -39.3 -27.0 12.3 158 350)
Vert. 16500.0 |PK 44.7 40.5 12.4 40.5 9.5 47.6 -47.6 -27.0 20.6 100 0
Vert. 22000.0 |[PK 51.0 40.7 12.4 474 -9.5 472 -48.0 -27.0 21.0 100 35

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10 ( Electric Field Strength [dBuV/m]/ 20 ) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz - 13 GHz: 20log (3.87m/ 3.0 m)= 2.21 dB
13 GHz-40 GHz : 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401




Test report No.
Page

Issued date
FCCID

:11014760S-C-R2
184 0f 134

: January 28, 2016
: AK8BNSY25

Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber

Report No. 11014760S-C-R2

Date November 18, 2015

Temperature 22 deg. C/

/ Humidity 55 % RH

Engineer Wataru Kojima
(1 GHz-6.4 GHz)

Mode Tx 5500 MHz, Antenna cable 400 mm

Tx, IEEE802.11n

HT20, PN9

Horizontal
Restricted-band band-edge Plot
_

% Agilent T
Ref 185 dBpY Atten 18 dB
#EmiPk
Log *
19
dB/

#LgAy Ao |
V1 §2

V3 FC V,,../

£00

FTun

Swp

Center 5.470 08 GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot

# Agilent T

Ref 165 dBpY Atten 10 dB

#EmiPk

Log *
10

dB/

il \

#LgPy g
W1 S2 &N\

Y3 FC

£0

FTun

Swp

Center 5.470 08 GHz Span 168 MHz
#Res BW (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission
Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5500 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT20, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5460.0 [PK 453 322 16.2 38.8 22 57.1 73.9 16.8 100 86
Hori. 5460.0 [AV 342 322 16.2 38.8 22 46.0 53.9 79 100 86| VBW:2.2 kHz
Vert. 5460.0 [PK 452 322 16.2 38.8 22 57.0 73.9 16.9 100 69
Vert. 5460.0 [AV 34.1 322 16.2 38.8 22 459 53.9 8.0 100 69| VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Distance factor : 1 GHz - 13 GHz : 20log (3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB]  |Factor[dB]| [dBuV/m] | [dBm] [dBm] [dB] [em] | [deg]
Hori. 5470.0 [PK 454 322 16.3 38.8 22 57.3 =379 -27.0 10.9 100 86
Vert. 5470.0 [PK. 45.4 322 16.3 38.8 2.2 57.3 -37.9 -27.0 10.9 100 69

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor: 1 GHz- 13 GHz: 20log (3.87 m/3.0m)= 221 dB
13 GHz- 40 GHz : 20log (1.0m/ 3.0 m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber

Report No. 11014760S-C-R2

Date November 18, 2015

Temperature 22 deg. C/

/ Humidity 55 % RH

Engineer Wataru Kojima
(1 GHz-6.4 GHz)

Mode Tx 5500 MHz, Antenna cable 199 mm

Tx, IEEE802.11n

HT20, PN9

Horizontal

Restricted-band band—edge Plot
T

# Agilent

Ref 185 dBpY Atten 18 dB

#EmiPk
Log

18
dB/

#LaPy

W1 82

V3 FC [ ]

£(f):
FTun

Svp

Center 5.470 B8 GHz Span 166 MHz
#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

Restricted-band band-edge Plot
T

# Agilent

Ref 185 dBpY Atten 10 dB

#EmiPk
Log

18
dB/

#LaPy

W1 82

3 FC v Ry

£(f):
FTun

Svp

Center 5.470 B8 GHz Span 168 MHz
#Res BH (CISPRY 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Test place
Report No.
Date
Temperature
/ Humidity
Engineer

Mode

(above 1GHz Inside of the restricted band)

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 18, 2015

22 deg.C/
55 % RH

Wataru Kojima

(1 GHz-6.4 GHz)
Tx 5580 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT20, PN9

November 19, 2015

23 deg.C/

52 % RH
Yohsuke Ishikawa
(6.4 GHz-13 GHz)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

November 20, 2015 November 21, 2015
22 deg. C/ 20 deg.C/

45 % RH 50 % RH

Yohsuke Ishikawa Tomohiro Hara

(13 GHz-18 GHz)

(18 GHz-26.5GHz)

November 25, 2015

20 deg. C/

50 % RH
Kenichi Adachi
(26.5 GHz-40 GHz)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 11160.0 |PK 432 40.1 8. 34.1 22 60.2 73.9 13.7 10 0
Hori. 11160.0 [AV 327 40.1 8.8 34.1 22 49.7 539 42 100] 0[VBW: 2.2 kHz
Vert. 11160.0 |PK 4.6 40.1 88 34.1 22 59.6 73.9 14.3 100 0
Vert. 11160.0 |AV 32.6 40.1 8.8 34.1 2.2 49.6 53.9 4.3 100| 0[VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 13 GHz : 20log (3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m)= -9.5dB
(above 1GHz Qutside of the restricted band)')
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 16740.0 |PK 439 41.0 12.4 40.1 9.5 47.7 -47.5 -27.0 20.5 100 0
Hori. 22320.0 [PK 493 40.8 12.5 47.6 -9.5 455 -49.7 -27.0 227 100 350
Vert. 8928.0 |[PK 41.6 37.0 82 340 22 55.0 -40.2 -27.0 132 126 315
Vert. 16740.0 |PK 44.1 41.0 12.4 40.1 9.5 479 -47.3 -27.0 20.3 100 0
Vert. 22320.0 |PK 50.2 40.8 12.5 47.6 -9.5 46.4 -48.8 -27.0 21.8 100 37

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz - 13 GHz: 20log (3.87m/ 3.0 m)= 2.21 dB
13 GHz - 40 GHz : 20log (1.0 m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Test place

Repo
Date

rt No.

Temperature
/ Humidity
Engineer

Mode

(above 1GHz Inside of the restricted band)

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 18, 2015

22 deg. C/
55 % RH

Wataru Kojima

(1 GHz-6.4 GHz)
Tx 5700 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT20, PN9

November 19, 2015

23 deg.C/

52 % RH
Yohsuke Ishikawa
(6.4 GHz-13 GHz)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

November 20, 2015 November 21, 2015
22 deg. C/ 20 deg.C/

45 % RH 50 % RH

Yohsuke Ishikawa Tomohiro Hara

(13 GHz-18 GHz)

(18 GHz-26.5GHz)

November 25, 2015
20 deg. C/

50 % RH

Kenichi Adachi
(26.5 GHz-40 GHz)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] | [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 11400.0 [PK .5 40.0 87 339 22 59.5 73.9 14.4 100 0
Hori. 22800.0 [PK 48.0 40.8 12.6 472 -9.5 44.7 73.9 29.2 100 75
Hori. 11400.0 [AV 32.7 40.0 87 339 22 49.7 53.9 42 100 0]VBW: 2.2 kHz
Hori. 22800.0 |AV 43.6 40.8 12.6 472 -9.5 40.3 53.9 13.6 100 75|VBW: 2.2 kHz
Vert. 9120.0 [PK. 43.1 372 83 34.1 22 56.7 73.9 172 123 313
Vert. 11400.0 |PK 422 40.0 87 339 22 59.2 73.9 14.7 100 0
Vert. 22800.0 |PK 485 40.8 12.6 472 -9.5 452 73.9 28.7 100 11
Vert. 9120.0 |AV 326 372 83 34.1 22 46.2 53.9 7.7 123 313| VBW: 2.2 kHz
Vert. 11400.0 |AV 329 40.0 8.7 339 22 49.9 53.9 4.0 100 0]VBW: 2.2 kHz
Vert. 22800.0 |AV 44.3 40.8 12.6 472 -9.5 41.0 53.9 12.9 100 11{VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m) = -9.5 dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] [ [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5725.0 |PK 46.4 32.6 16.4 38.8 22 58.8 -36.4 -27.0 94 100 122
Hori. 17100.0 [PK 439 419 124 39.5 -9.5 49.2 -46.0 -27.0 19.0 100 0
Vert. 5725.0 |PK 46.0 32.6 16.4 38.8 22 584 -36.8 -27.0 9.8 100 286
Vert. 17100.0 [PK 442 419 124 39.5 -9.5 49.5 -45.7 -27.0 18.7 100 0

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10¥*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10~ (-6) * Distance:3[m] )2} /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 13 GHz: 20log (3.87 m/ 3.0 m)= 2.21 dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber

Report No. 11014760S-C-R2

Date November 18, 2015

Temperature 22 deg. C/
/ Humidity 55 % RH

Engineer Wataru Kojima
(1 GHz-6.4 GHz)

Mode Tx 5700 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT20, PN9

Horizontal
Restricted-band band-edge Plot
% Agilent - T
Ref 165 dBpY Atten 18 dB
#EmiFk
Log *
10
dB/
f—mren
Ir ﬁ\
#LgAy } \
Y1 §2) y”/j
U3 FC //
| AN
FTun
Swp
Center 5.725 0@ GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot

# Agilent T

Ref 165 dBpY Atten 10 dB

#EmiPk

Log *
16

dB/

as L b
¥l s2 \\

V3 FC

£0

FTun

Swp

Center 5.725 08 GHz Span 108 MHz
#Res BW (CISPRI 1 MHz +YBH 3 MHz Sweep &@4 ms (1261 pt&

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401



Test report No. :11014760S-C-R2

Page 190 of 134
Issued date : January 28, 2016
FCCID : AK8BNSY25

Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2

Date November 18, 2015

Temperature 22 deg. C/

/ Humidity 55 % RH

Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5700 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT20, PN9

(above 1GHz Outside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP)  Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] [ [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]

Hori. 5725.0 |PK 453 32.6 16.4 38.8 22 57.7 -375 -27.0 10.5 100) 147

Vert. 5725.0 |[PK 45.7 326 16.4 38.8 22 58.1 -37.1 -27.0 10.1 103 329

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10¥*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz - 13 GHz: 20log (3.87m/ 3.0 m)= 2.21dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5700 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT20, PN9

Horizontal
Restricted-band band-edge Plot
—
% Agilent T

Ref 165 dBpY Atten 18 dB
#EmiPk
Log *
19
dB/

{"1/\/‘*—\«.,_‘\\
#Lghv ’ \
Y1 52 // t\
V3 FC ‘\\\
£
FTun
Swp
Center 5.725 0@ GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band—edge Plot
# Agilent R T
Ref 165 dBpY Atten 18 dB
#EmiPk
Log *
10
dB/
/—"\f“-‘__\

aow| L] \

Vs \m

V3 FC \\\

£
FTun

Swp

Center 5.725 08 GHz
#Res BH (CISPR) 1 MHz

Span 168 MHz

#WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Test place
Report No.

Date

Temperature
/ Humidity
Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 18, 2015

22 deg. C/
55 % RH

Wataru Kojima

(1 GHz-6.4 GHz)
Tx 5745 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT20, PN9

November 19, 2015

23 deg.C/
52 % RH

Yohsuke Ishikawa
(6.4 GHz-13 GHz)

(above 1GHz Inside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

November 20, 2015
22 deg. C/
45 % RH

Yohsuke Ishikawa
(13 GHz-18 GHz)

November 21, 2015

20 deg.C/
50 % RH

Tomohiro Hara
(18 GHz-26.5GHz)

November 25, 2015
20 deg. C/

50 % RH

Kenichi Adachi
(26.5 GHz-40 GHz)

Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 11490.0 |PK 42.1 399 8.6 338 22 59.0 73.9 149 100] 0
Hori. 22980.0 [PK 472 40.9 12.6 46.9 -9.5 443 73.9 29.6 100] 350
Hori. 11490.0 [AV 328 399 8.6 338 22 49.7 539 42 100] 0[VBW: 2.2 kHz
Hori. 22980.0 |AV 41.6 40.9 12.6 469 -9.5 387 539 152 100] 350| VBW: 2.2 kHz
Vert. 9192.0 [PK 43.1 374 83 342 22 56.8 739 17.1 170] 316
Vert. 11490.0 |PK 432 399 8.6 338 22 60.1 73.9 13.8 100] 0
Vert. 22980.0 |PK 493 40.9 12.6 469 -9.5 46.4 73.9 27.5 100] 12
Vert. 9192.0 |AV 33.1 374 83 342 22 46.8 539 7.1 170] 316|VBW: 2.2 kHz
Vert. 11490.0 [AV 329 399 8.6 338 22 49.8 539 4.1 100] 0[VBW: 2.2 kHz
Vert. 22980.0 |AV 44.7 40.9 12.6 46.9 -9.5 41.8 53.9 12.1 100 12|VBW:2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : | GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log (1.0 m/3.0 m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height [ Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5715.0 [PK 46.1 326 16.4 38.8 22 58.5 -36.7 -27.0 9.7 100 28
Hori. 5725.0 [PK 53.5 326 16.4 38.8 22 65.9 -29.3 -17.0 123 100 28
Hori. 17235.0 |PK 43.6 23 12.5 393 -9.5 49.6 -45.6 -27.0 18.6 100 0
Vert. 5715.0 [PK 455 326 16.4 38.8 22 579 -37.3 -27.0 10.3 110 12
Vert. 5725.0 [PK 533 326 16.4 38.8 22 65.7 -29.5 -17.0 12.5 110 12
Vert. 17235.0 |PK 44.2 423 12.5 39.3 -9.5 50.2 -45.0 -27.0 18.0 100 0
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10" ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 13 GHz: 20log (3.87 m/3.0 m)= 2.21 dB
13 GHz- 40 GHz: 20log (1.0 m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5745 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT20, PN9

Horizontal

Restricted-band band-edge Plot

% Agilent T

Ref 165 dBpY Atten 18 dB

#EmiPk
Log *

18
dB/

#LgAy

¥l 82

V3 FC [

£
FTun

Swp

Center 5.725 0@ GHz
#Res BH (CISPR) 1 MHz

Span 166 MHz

#VBW 3 MHz Sweep 1.84 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band—edge Plot
“ Aglent T

Ref 105 dBpl Atten 18 dB

1Em

Lo

(e Span 108 Mz
sRes BH (CISFRD 1 MHZ oYEH 3 HHz Sweep 104 ms (120] pes)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission
Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5745 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT20, PN9
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5715.0 [PK 45.6 32.6 16.4 38.8 22 58.0 =372 -27.0 10.2 100 20
Hori. 5725.0 [PK 51.0 32.6 16.4 38.8 22 63.4 -31.8 -17.0 14.8 100 20
Vert. 5715.0 |PK 47.0 326 16.4 38.8 22 59.4 -35.8 -27.0 8.8 100 331
Vert. 5725.0 [PK 55.7 32.6 16.4 38.8 22 68.1 -27.1 -17.0 10.1 100 331
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10¥LOG (({ 10" ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz- 13 GHz: 20log (3.87m/3.0m)= 221 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5745 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT20, PN9

Horizontal

Restricted-band band-edge Plot

% Agilent T

Ref 165 dBpY
#EmiPk
Log *
19

dB/

Atten 18 dB

#LgAv \

s A

V3 FC

£
FTun

Swp

Center 5.725 0@ GHz
#Res BH (CISPR) 1 MHz

Span 166 MHz

#VBW 3 MHz Sweep 1.84 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

Restricted-band band—edge Plot

# Agilent T

Ref 165 dBpY Atten 10 dB

#EmiPk
Log *

dB/

1

#LgPy

vl 52 \4‘\

V3 FC

£
FTun

Swp

Center 5.725 08 GHz
#Res BH (CISPR) 1 MHz

Span 168 MHz

#WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Test place

Repo
Date

rt No.

Temperature
/ Humidity
Engineer

Mode

(above 1GHz Inside of the restricted band)

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 18, 2015

22 deg. C/
55 % RH

Wataru Kojima

(1 GHz-6.4 GHz)
Tx 5785 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT20, PN9

November 19, 2015

23 deg.C/

52 % RH
Yohsuke Ishikawa
(6.4 GHz-13 GHz)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

November 20, 2015 November 21, 2015
22 deg. C/ 20 deg.C/

45 % RH 50 % RH

Yohsuke Ishikawa Tomohiro Hara

(13 GHz-18 GHz)

(18 GHz-26.5GHz)

November 25, 2015

20 deg. C/

50 % RH
Kenichi Adachi
(26.5 GHz-40 GHz)

Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 11570.0 [PK 2.7 399 8.7 339 22 59.6 73.9 14.3 10 0
Hori. 11570.0 |AV 327 399 8.7 339 22 49.6 539 43 100] 0[VBW: 2.2 kHz
Vert. 11570.0 |PK 43.1 399 8.7 339 22 60.0 739 13.9 100] 0
Vert. 11570.0 [AV 332 399 8.7 339 22 50.1 53.9 3.8 100] 0[VBW:2.2kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : | GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0m/3.0m)= -9.5dB
(above 1GHz Outside of the restricted band)'")
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  |Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 17355.0 |PK 435 42.8 125 39.2 -9.5 50.1 -45.1 -27.0 18.1 100 0
Hori. 23140.0 [PK 47.0 40.9 12.7 46.8 -9.5 443 -50.9 -27.0 239 100 350)
Vert. 9256.0 [PK. 43.6 375 84 344 22 57.3 -37.9 -27.0 10.9 181 334
Vert. 17355.0 |PK 443 42.8 12.5 39.2 -9.5 50.9 -443 -27.0 17.3 100 0
Vert. 23140.0 |PK 51.0 40.9 12.7 46.8 -9.5 483 -46.9 -27.0 19.9 100 13

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/ 20 ) * 10~ (-6) * Distance:3[m] )2} /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 13 GHz: 20log (3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Test place

Repo
Date

rt No.

Temperature
/ Humidity
Engineer

Mode

(above 1GHz Inside of the restricted band)

Radiated Spurious Emission

Shonan EMC Lab. No2 Semi Anechoic Chamber
11014760S-C-R2

November 18, 2015

22 deg. C/
55 % RH

Wataru Kojima

(1 GHz-6.4 GHz)
Tx 5825 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT20, PN9

November 19, 2015

23 deg.C/

52 % RH
Yohsuke Ishikawa
(6.4 GHz-13 GHz)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

November 20, 2015
22 deg. C/
45 % RH

Yohsuke Ishikawa
(13 GHz-18 GHz)

November 21, 2015

20 deg.C/
50 % RH

Tomohiro Hara
(18 GHz-26.5GHz)

November 25, 2015
20 deg. C/

50 % RH
Kenichi Adachi

(26.5 GHz-40 GHz)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 11650.0 [PK 43.6 39.8 8.8 339 22 60.5 73.9 13.4 100] 0]
Hori. 11650.0 |AV 327 39.8 8.8 339 22 49.6 53.9 43 100| 0| VBW: 2.2 kHz
Vert. 9320.0 [PK 43.7 37.6 84 345 22 574 73.9 16.5 137| 343
Vert. 11650.0 |PK 435 39.8 8.8 339 22 60.4 73.9 13.5 100] 0|
Vert. 9320.0 |AV 329 376 84 345 22 46.6 53.9 73 137| 343| VBW: 2.2 kHz
Vert. 11650.0 |AV 332 39.8 8.8 339 22 50.1 53.9 3.8 100| 0| VBW: 2.2 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m) = -9.5 dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5850.0 [PK. 46.8 329 16.4 388 22 59.5 -35.7 -17.0 187 100] 355
Hori. 5860.0 [PK. 46.3 329 16.4 38.8 22 59.0 -36.2 -27.0 9.2 100] 355
Hori. 17475.0 |PK 43.0 432 12.6 39.1 -9.5 50.2 -45.0 -27.0 18.0 100| 0
Hori. 23300.0 |PK 46.1 409 12.7 46.7 -9.5 435 -51.7 -27.0 24.7 100] 3
Vert. 5850.0 [PK. 48.0 329 16.4 38.8 22 60.7 -34.5 -17.0 17.5 105 11
Vert. 5860.0 [PK 46.4 329 16.4 38.8 22 59.1 -36.1 -27.0 9.1 105 11
Vert. 17475.0 |PK 44.0 432 12.6 39.1 -9.5 512 -44.0 -27.0 17.0 100] 0
Vert. 23300.0 |PK 48.4 40.9 12.7 46.7 -9.5 45.8 -49.4 -27.0 224 100 14
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10¥*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/ 20 ) * 10~ (-6) * Distance:3[m] )2 } /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 13 GHz: 20log (3.87 m/3.0m)= 2.21 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5825 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT20, PN9

Horizontal

Restricted-band band-edge Plot

% Agilent T

Ref 165 dBpY Atten 18 dB

#EmiPk
Log *

dB/

T

#LgAy

¥l 82 ‘\\

U3 FC f~

£
FTun

Swp

Center 5.845 0@ GHz
#Res BH (CISPR) 1 MHz

Span 166 MHz

#VBW 3 MHz Sweep 1.84 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

Restricted-band band—edge Plot
# Agilent T
Ref 165 dBpY Atten 18 dB
#EmiPk
Log *
10
dB/
#LgPy J
vose| \\\
Y3 FC__,/
£
FTun
Swp
Center 5.545 08 GHz Span 180 MHz
#Res BW (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2

Date November 18, 2015

Temperature 22 deg. C/

/ Humidity 55 % RH

Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5825 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT20, PN9

(above 1GHz Outside of the restricted band)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [em] [deg.]
Hori. 5850.0 |PK 473 329 16.4 38.8 22 60.0 352 -17.0 18.2 100 15
Hori. 5860.0 |PK 47.0 329 16.4 38.8 22 59.7 355 -27.0 85 100 15
Vert. 5850.0 |PK 48.1 329 16.4 38.8 22 60.8 -344 -17.0 17.4 100 325
Vert. 5860.0 |PK 46.1 32.9 16.4 38.8 22 58.8 -36.4 -27.0 94 100 325
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10 ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz- 13 GHz: 20log (3.87m/3.0m)= 221 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 18, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5825 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT20, PN9

Horizontal
Restricted-band band-edge Plot
% Agilent N T
Ref 185 dBpY Atten 10 dB
#EmiPk
Log *
10
&/
#LgPv
yl 82 - \\\_M
3 FCJ M
£
FTun
Swp
Center 5.845 08 GHz Span 168 MHz
#Res B (CISPR) 1 MHz #UBH 3 MHz

Sweep 1.04 ms (1201 pts)
- m—

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

Restricted-band band—edge Plot

% Agilent T

Atten 16 dB

Ref 165 dBpY
#EmiPk

Log
18
dB/

#LaPy

¥l 52

¥3 FC \

£0f
FTun
Swp

Center 5.845 0@ GHz
#Res BW (CISPRI 1 MHz

Span 168 MHz

#UBH 3 MHz Sweep 1.04 ms (1201 pts)
- m—

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 and No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17,2015 November 19, 2015 November 20, 2015 November 21, 2015 November 25, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg. C/ 20 deg. C/
/ Humidity 55 % RH 52 % RH 45 % RH 50 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara Kenichi Adachi
(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz) (26.5 GHz-40 GHz)
(No.3 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC)
Mode Tx 5190 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5150.0 [PK 53.9 322 15.5 39.2 33 65.7 73.9 82 105 85
Hori. 15570.0 [PK 46.0 40.4 114 40.9 9.5 474 73.9 26.5 100 0
Hori 20760.0 |PK 487 40.3 11.9 47.0 -9.5 44.4 73.9 29.5 100 0
Hori. 5150.0 [AV 389 322 15.5 39.2 33 50.7 539 32 105 85[VBW:4.3 kHz
Hori. 15570.0 |AV 36.1 40.4 114 40.9 95 37.5 53.9 164 100 0| VBW: 4.3 kHz
Hori 20760.0 |AV 43.0 40.3 11.9 47.0 -9.5 38.7 53.9 15.2 100 0|VBW: 4.3 kHz
Vert. 5150.0 [PK 51.6 322 15.5 39.2 33 63.4 73.9 10.5 100 327
Vert. 8304.0 |IPK 454 374 8.1 343 22 58.8 73.9 15.1 162] 289
Vert. 15570.0 [PK 45.1 40.4 11.4 40.9 9.5 46.5 73.9 274 100 0
Vert. 20760.0 [PK 484 40.3 11.9 47.0 95 44.1 73.9 29.8 100 354
Vert. 5150.0 [AV 383 322 15.5 39.2 33 50.1 53.9 38 100 327|VBW: 4.3 kHz
Vert. 8304.0 |AV 39.7 374 8.1 343 22 53.1 53.9 0.8 162] 289|VBW:4.3 kHz
Vert. 15570.0 |[AV 359 40.4 114 40.9 -9.5 373 53.9 16.6 100 0|VBW: 4.3 kHz
Vert. 20760.0 [AV 4223 40.3 11.9 47.0 9.5 38.0 53.9 15.9 100 354|VBW: 4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 6.8 GHz : 20log(4.37 m/3.0 m)= 3.27 dB
6.8 GHz- 13 GHz: 20log (3.87 m/3.0m)= 221 dB
13 GHz - 40 GHz : 20log (1.0 m/3.0m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] | [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 10380.0 [PK 422 393 84 344 22 57.7 -37.5 -27.0 10.5 100 0|
Vert. 10380.0 |PK. 42.7 39.3 8.4 34.4 22 58.2 -37.0 -27.0 10.0 100 0

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/ 20 ) * 10~ (-6) * Distance:3[m] )~ 2} /30) *10"3)

*Other freauencv noises omitted in this report were not seen or have enough marein (more than 20dB).

Distance factor : 1 GHz- 6.8 GHz: 20log (4.37 m/3.0m)= 3.27 dB
6.8 GHz- 13 GHz: 20log (3.87 m/3.0m)= 221 dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5190 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT40, PN9

Horizontal

Restricted-band band-edge Plot
T

# Aglent
Ref 1809 Bud Ftten 18 dB
sExiF
T | 1 o .
3 ’ -
£(f
Center 5058 B GHz Tpan 100 MHz
iRes BW (CISPED 1 MHz aYEH 3 HHz Sweep 184 ms (1201 pis)
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot
“ Aglent T
Ref 1609 dBud Fitten 18 4B
IEI. Fi
Log '
o -
£(f
Center S.1GH B0 GHZ Soan 100 Mz
iRes BW (CISPED 1 MHz aEH 3 HHz Sweep 1,84 ms (1281 pis)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.
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Radiated Spurious Emission
Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5190 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5150.0 [PK 527 322 15.5 392 33 64.4 73.9 9.5 100 257
Hori. 5150.0 [AV 389 322 15.5 392 33 50.7 539 32 100 257|VBW: 4.3 kHz
Vert. 5150.0 |PK 51.7 322 15.5 392 33 63.4 739 10.5 100 239
Vert. 5150.0 [AV 38.7 322 15.5 39.2 33 50.4 539 3.5 100 239| VBW: 4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Distance factor : 1 GHz - 6.8 GHz : 20log(4.37 m/3.0 m)= 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87 m/3.0 m)= 2.21 dB

*This mode was performed only band edges measurement.

13 GHz - 40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5190 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT40, PN9

Horizontal

Restricted-band band-edge Plot

%5 Agilent

Ref 108.9 dBpy

T

Atten 18 dB

#EmiPk
Log

16
dB/

~

#LgAy

Y1 52

Y3 FC

£
FTun

Swp

Center 5,150 08 GHz
#Res BH (CISPR) 1 MHz

Span 108 MHz

#WBH 3 MHz

Sweep 1.04 ms (12601 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band—edge Plot
“ Aglent T
Ref 1809 dBud Rten 1 dB
sEmbi
Log 3
as ||
sl | |
¥ ' L
£(1)
Center 5158 B9 GHZ span 100 Mz
iRes BW (CISPED 1 MHz aEH 3 HHz Sweep 1,84 ms (1281 pis)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 and No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17,2015 November 19, 2015 November 20, 2015 November 21, 2015 November 25, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg. C/ 20 deg. C/
/ Humidity 55 % RH 52 % RH 45 % RH 50 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara Kenichi Adachi
(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz) (30 MHz-1000 MHz)
(No.3 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC) (26.5 GHz-40 GHz)
(No.2 SAC)
Mode Tx 5230 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9
(below 1GHz and above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori 76.7 QP 41.6 6.2 7.6 319 0.0 23.5 40.0 16.5 253 226
Hori. 86.6 |QP 40.4 7.5 7.7 319 0.0 237 40.0 163 218 228
Hori. 180.8 |QP 30.6 15.9 8.7 31.8 0.0 234 435 20.1 181 260
Hori 324.6 QP 332 14.2 6.8 317 0.0 225 46.0 235 191 253
Hori. 540.7 |QP 335 18.1 8.0 31.6 0.0 28.0 46.0 18.0 180 279
Hori. 639.0 |QP 34.0 19.5 8.5 31.6 0.0 304 46.0 15.6 144 307
Hori 15690.0 |PK 452 40.1 11.6 40.8 9.5 46.6 73.9 273 100 0
Hori. 20920.0 [PK 48.1 40.3 12.0 47.0 95 439 73.9 30.0 100 0
Hori. 15690.0 [AV 36.0 40.1 11.6 40.8 95 374 53.9 16.5 100 0| VBW: 4.3 kHz
Hori 20920.0 |AV 423 40.3 12.0 47.0 9.5 38.1 539 15.8 100, 0|VBW: 4.3 kHz
Vert. 49.9 |QP 44.4 10.8 7.3 319 0.0 30.6 40.0 9.4 100 143
Vert. 65.8 |QP 44.8 6.9 7.5 319 0.0 273 40.0 12.7 100 145
Vert. 759 |QP 50.2 6.2 7.6 319 0.0 32.1 40.0 79 100 140
Vert. 85.9 |QP 477 74 7.7 319 0.0 30.9 40.0 9.1 100 142
Vert. 180.8 |QP 32.0 15.9 8.7 31.8 0.0 24.8 435 18.7 100 202
Vert. 324.6 |QP 33.0 14.2 6.8 31.7 0.0 223 46.0 23.7 137 224
Vert. 737.3 |QP 26.6 20.5 9.0 314 0.0 247 46.0 21.3 100, 0
Vert. 8368.0 |IPK 44.2 373 8.1 343 22 57.5 73.9 164 102] 340
Vert. 15690.0 [PK 46.0 40.1 11.6 40.8 95 474 73.9 26.5 100 0
Vert. 20920.0 |PK 48.0 40.3 12.0 47.0 9.5 43.8 739 30.1 100 346
Vert. 8368.0 |AV 349 373 8.1 343 22 482 539 5.7 102] 340| VBW: 4.3 kHz
Vert. 15690.0 |AV 36.3 40.1 11.6 40.8 95 37.7 53.9 16.2 100 0| VBW: 4.3 kHz
Vert. 20920.0 |AV 42.1 40.3 12.0 47.0 9.5 37.9 53.9 16.0 100) 346/ VBW: 4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : | GHz - 6.8 GHz : 20log(4.37 m/3.0 m)= 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87 m/3.0m)= 2.21 dB
13 GHz - 40 GHz: 20log (1.0 m/3.0m)= -9.5 dB
(above 1GHz Qutside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB] |Factor[dB]| [dBuV/m] | [dBm] [dBm] [dB] [em] | [deg]
Hori. 10460.0 [PK 42.6 39.5 84 344 22 58.3 -36.9 -27.0 9.9 100 0
Vert. 10460.0 [PK 42.6 39.5 8.4 344 2.2 58.3 -36.9 -27.0 9.9 100 0

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 6.8 GHz: 20log (4.37 m/3.0m)= 3.27dB
6.8 GHz- 13 GHz: 20log (3.87 m/ 3.0 m)= 2.21 dB

13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 and No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17,2015 November 19, 2015 November 20, 2015 November 21, 2015 November 25, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg. C/ 20 deg. C/
/ Humidity 55% RH 52 % RH 45 % RH 50 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara Kenichi Adachi
(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz) (26.5 GHz-40 GHz)
(No.3 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC)
Mode Tx 5310 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9
above 1GHz Inside of the restricted band
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB] | Factor[dB]| [dBuv/m] | [dBuV/m] [dB] [cm] | [deg]
Hori. 5350.0 [PK 51.7 322 15.7 389 33 64.0 73.9 9.9 100 0
Hori. 10620.0 |PK 42.1 39.8 85 343 22 583 73.9 15.6 100 0
Hori. 15690.0 |PK 455 40.1 11.6 40.8 95 46.9 73.9 27.0 100 0
Hori. 21240.0 [PK 46.1 40.4 12.1 47.1 95 42.0 73.9 319 100 57
Hori. 5350.0 [AV 39.9 322 15.7 389 33 522 53.9 17 100 0| VBW: 4.3 kHz
Hori. 10620.0 [AV 33.1 39.8 85 343 22 493 539 4.6 100 0| VBW: 4.3 kHz
Hori. 15690.0 |AV 36.1 40.1 11.6 40.8 95 375 539 164 100 0|VBW: 4.3 kHz
Hori. 212400 |[AV 39.7 404 12.1 47.1 9.5 35.6 53.9 18.3 100 57| VBW:4.3 kHz
Vert. 5350.0 |PK 522 322 15.7 389 33 64.5 73.9 94 100 0
Vert. 8496.0 |PK 42.6 37.1 8.1 343 22 55.7 739 182 124 313
Vert. 10620.0 |PK 42.7 39.8 8.5 343 22 58.9 73.9 15.0 100 0
Vert. 15690.0 [PK 474 40.1 11.6 40.8 9.5 48.8 73.9 25.1 100 0
Vert. 21240.0 [PK 474 40.4 12.1 47.1 95 433 73.9 30.6 100 355
Vert. 5350.0 [AV 39.6 322 15.7 389 33 51.9 53.9 2.0 100 0| VBW: 4.3 kHz
Vert. 8496.0 |[AV 334 371 8.1 343 22 46.5 53.9 74 124 313|VBW: 4.3 kHz
Vert. 10620.0 [AV 327 39.8 85 343 22 48.9 539 5.0 100 0| VBW: 4.3 kHz
Vert. 15690.0 |AV 359 40.1 11.6 40.8 95 373 539 16.6 100 0|VBW: 4.3 kHz
Vert. 212400 |AV 41.1 40.4 12.1 47.1 -9.5 37.0 53.9 16.9 100 355|VBW: 4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz - 6.8 GHz : 20log(4.37 m/3.0 m)= 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87 m/3.0 m)= 2.21 dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5310 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT40, PN9

Horizontal

Restricted-band band-edge Plot

% Agilent T

Ref 108.9 dBpy Atten 18 dB

#EmiPk
Log *

18

dB/

#LgAy

¥l 82

U3 FC [

£
FTun

Swp

Center 5.350 0@ GHz
#Res BH (CISPR) 1 MHz

Span 166 MHz

#VBW 3 MHz Sweep 1.84 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

Restricted-band band—edge Plot
# Agilent T
Ref 10@.9 dBpY Atten 18 dB
#EmiPk
Log *
10
dB/
#lLghv a
W1 S2 [y,
Y3 FC
£
FTun
Swp
Center 5.350 08 GHz Span 168 MHz
#Res BW (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.
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(above 1GHz Inside of the restricted band)

Test place
Report No.
Date
Temperature
/ Humidity
Engineer

Mode

Radiated Spurious Emission

Shonan EMC Lab. No3 Semi Anechoic Chamber

11014760S-C-R2
November 17,2015
22 deg. C/

55 % RH

Wataru Kojima

(1 GHz-6.4 GHz)

Tx 5310 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT40, PN9

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] [ [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]

Hori. 5350.0 [PK 54.6 322 15.7 389 33 66.9 73.9 7.0 124 292]

Hori. 5350.0 |AV 412 322 15.7 389 33 53.5 53.9 0.4 124 292|VBW:4.3 kHz

Vert. 5350.0 |PK 51.5 322 15.7 389 33 63.8 739 10.1 100 294

Vert. 5350.0 |AV 39.7 322 15.7 38.9 33 52.0 53.9 1.9 100 294| VBW: 4.3 kHz

Result [dBuV/ml =Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Distance factor : 1 GHz - 6.8 GHz : 20log (4.37 m/3.0 m) = 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87m /3.0 m)= 2.21 dB

13 GHz - 40 GHz: 20log (1.0m/3.0m)= -9.5dB
*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5310 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT40, PN9

Horizontal
Restricted-band band-edge Plot
—
% Agilent T
Reof 168.9 dBpY Atten 18 dB
#EmiPk
Log *
19
dB/
#LgAv [,
Y1 52 M’\M\“‘«\
V3 FC
£
FTun
Swp
Center 5.350 08 GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band—edge Plot

# Agilent T
Ref 10@.9 dBpY Atten 18 dB
#EmiPk
Log *
10
dB/
#LgPy b

]
W1 S2 MJ\W\_
Y3 FC
£
FTun
Swp
Center 5.350 08 GHz Span 168 MHz
#Res BW (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 and No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17,2015 November 19, 2015 November 20, 2015 November 21, 2015 November 25, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg. C/ 20 deg. C/
/ Humidity 55 % RH 52 % RH 45 % RH 50 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara Kenichi Adachi
(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz) (26.5 GHz-40 GHz)
(No.3 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC)
Mode Tx 5510 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB] | Factor[dB]| [dBuv/m] | [dBuV/m] [dB] [cm] | [deg]
Hori. 5460.0 |PK 46.6 322 15.8 38.8 33 59.1 73.9 14.8 100 28
Hori 11020.0 |PK 42.0 40.2 8.8 342 22 59.0 73.9 14.9 100 0
Hori. 22040.0 [PK 50.8 40.7 124 475 95 46.9 73.9 27.0 100 103
Hori. 5460.0 [AV 36.1 322 15.8 38.8 33 48.6 53.9 53 100 28| VBW:4.3 kHz
Hori 11020.0 |AV 329 40.2 8.8 342 22 49.9 539 4.0 100 0| VBW: 4.3 kHz
Hori. 22040.0 [AV 44.3 40.7 124 475 95 40.4 539 135 100 103(VBW:4.3 kHz
Vert. 5460.0 [PK 45.1 322 15.8 38.8 33 57.6 73.9 163 121 65
Vert. 11020.0 |PK 432 40.2 88 342 22 60.2 73.9 13.7 100 0
Vert. 22040.0 [PK 50.7 40.7 124 475 95 46.8 73.9 271 100 62
Vert. 5460.0 [AV 352 322 15.8 38.8 33 47.7 53.9 6.2 121 65|VBW:4.3 kHz
Vert. 11020.0 [AV 32.8 40.2 8.8 342 22 49.8 539 4.1 100, 0|VBW: 4.3 kHz
Vert. 22040.0 [AV 44.5 40.7 124 475 95 40.6 539 133 100 62(VBW:4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : | GHz - 6.8 GHz : 20log(4.37 m/3.0 m)= 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87m /3.0 m)= 2.21 dB
13 GHz - 40 GHz : 20log (1.0 m/3.0m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB] | Factor[dB]| [dBuv/m] | [dBm] [dBm] [dB] [em] | [deg]
Hori. 5470.0 |PK 51.9 322 15.8 38.8 33 64.4 -30.8 -27.0 38 100 28
Hori. 16530.0 [PK 43.6 40.5 124 40.4 95 46.6 -48.6 -27.0 21.6 100 0
Vert. 8816.0 |IPK 41.8 37.0 8.2 341 22 55.1 -40.1 -27.0 13.1 121 65
Vert. 5470.0 |PK 49.3 322 15.8 38.8 33 61.8 -334 -27.0 6.4 100 0]
Vert. 16530.0 |PK 43.8 40.5 12.4 40.4 9.5 46.8 -48.4 -27.0 214 100 0

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10 ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )" 2} /30) *10"3)

*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz - 6.8 GHz: 20log (4.37 m/3.0m)= 3.27dB
6.8 GHz- 13 GHz: 20log (3.87 m/ 3.0 m)= 2.21 dB

13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5510 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT40, PN9

Horizontal
Restricted-band band-edge Plot
—
% Agilent T

Ref 168.9 dBpY Atten 19 dB
#EmiPk
Log *
16
dB/
#LgAy

L™
v Nl
V3 FCf. i
£
FTun
Swp
Center 5.470 00 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (12601 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band—edge Plot
# Agilent T
Ref 100.9 dBpY Atten 10 dB
#EmiPk
Log *
19
dB/
Ifw
#LgAv
W1 Ss2 Lo
V3 FC
£0
FTun
Swp
Center 5.470 00 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #UBH 3 MHz

Sweep 1.04 ms (1261 pts)
- m—

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission
Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5510 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 5460.0 |PK 459 322 15.8 38.8 33 584 73.9 15.5 100 100
Hori. 5460.0 [AV 355 322 15.8 38.8 33 48.0 539 59 100 100| VBW: 4.3 kHz
Vert. 5460.0 |PK 46.5 322 15.8 38.8 33 59.0 73.9 14.9 109 68
Vert. 5460.0 [AV 393 322 15.8 38.8 33 51.8 539 2.1 109 68| VBW: 4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Distance factor : 1 GHz - 6.8 GHz : 20log(4.37 m/3.0 m)= 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87 m/3.0 m)= 221 dB
13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB] |Factor[dB]| [dBuV/m] | [dBm] [dBm] [dB] [em] | [deg]
Hori. 5470.0 |PK 50.5 322 15.8 38.8 33 63.0 =323 -27.0 52 100 100
Vert. 5470.0 [PK 51.7 322 15.8 38.8 33 64.2 -31.0 -27.0 4.0 109 68

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz- 6.8 GHz: 20log (4.37m/ 3.0 m)= 3.27dB
6.8 GHz- 13 GHz: 20log (3.87m/3.0m)= 2.21 dB

13 GHz- 40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber

Report No. 11014760S-C-R2

Date November 17, 2015

Temperature 22 deg. C/

/ Humidity 55 % RH

Engineer Wataru Kojima
(1 GHz-6.4 GHz)

Mode Tx 5510 MHz, Antenna cable 199 mm

Tx, IEEE802.11n

HT40, PN9

Horizontal
Restricted-band band-edge Plot
__
% Agilent T
Ref 109.9 dBpY Atten 18 dB
#EmiPk
Log *
19
dB/
[/’ I(‘«wu‘..
#LgAy
vl 52 NM“"J
U3 FC [P o
£(f1
FTun
Swp
Center 5.470 08 GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot

# Agilent T

Ref 100.3 dBpY Atten 18 dB

#EmiPlk

Log *
19

4B/

#LgRAv it

v ose o=’

U3 FC

£(fx

FTun

Swp

Center 5.470 00 GHz Span 108 MHz
#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.04 ms (1261 pts)

_ I

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 and No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17,2015 November 19, 2015 November 20, 2015 November 21, 2015 November 25, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg. C/ 20 deg. C/
/ Humidity 55 % RH 52 % RH 45 % RH 50 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara Kenichi Adachi
(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz) (26.5 GHz-40 GHz)
(No.3 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC)
Mode Tx 5550 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB] |Factor[dB]| [dBuv/m] | [dBuV/m] [dB] [em] | [deg]
Hori. 11100.0 [PK 2.8 40.2 8.8 34.1 22 59.9 73.9 14.0 100 0
Hori. 22200.0 |PK 49.2 40.7 12.5 47.6 9.5 453 73.9 28.6 100) 103
Hori. 11100.0 [AV 331 40.2 8.8 34.1 22 50.2 539 3.7 100 0| VBW: 4.3 kHz
Hori. 22200.0 AV 43.7 40.7 12.5 47.6 9.5 39.8 53.9 14.1 100 103 VBW: 4.3 kHz
Vert. 11100.0 [PK 42.1 40.2 8.8 34.1 22 59.2 73.9 14.7 100 0
Vert. 22200.0 [PK 50.7 40.7 12.5 47.6 9.5 46.8 73.9 271 100 62|
Vert. 11100.0 [AV 332 40.2 8.8 34.1 22 50.3 53.9 36 100 0| VBW: 4.3 kHz
Vert. 22200.0 |AV 444 40.7 12.5 47.6 9.5 40.5 53.9 13.4 100 62| VBW: 4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 6.8 GHz : 20log (4.37 m/3.0 m)= 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87 m/3.0 m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m) = -9.5dB
above 1GHz Outside of the restricted band
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB] |Factor[dB]| [dBuV/m] | [dBm] [dBm] [dB] [em] | [deg.]
Hori. 16650.0 [PK. 435 40.8 12.4 40.2 -9.5 47.0 -48.2 -27.0 21.2 100 0
Vert. 8880.0 [PK 423 37.0 82 34.0 22 55.7 -39.5 -27.0 12.5 131 305
Vert. 16650.0 |PK 43.9 40.8 12.4 40.2 -9.5 47.4 -47.8 -27.0 20.8 100 0

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10 ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )" 2 } /30) *10"3)

*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 6.8 GHz: 20log (4.37 m/3.0m)= 3.27dB
6.8 GHz- 13 GHz: 20log (3.87m/3.0m)= 2.21 dB
13 GHz- 40 GHz : 20log (1.0m/ 3.0 m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 and No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17,2015 November 19, 2015 November 20, 2015 November 21, 2015 November 25, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg. C/ 20 deg. C/
/ Humidity 55 % RH 52 % RH 45 % RH 50 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara Kenichi Adachi
(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz) (26.5 GHz-40 GHz)
(No.3 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC)
Mode Tx 5670 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB] | Factor[dB]| [dBuv/m] | [dBuV/m] [dB] [cm] | [deg]
Hori. 11340.0 [PK 435 40.0 8.7 339 22 60.5 73.9 134 100 0
Hori. 22680.0 |PK 485 40.8 12.6 474 -9.5 45.0 73.9 28.9 100) 350
Hori. 11340.0 [AV 33.0 40.0 8.7 339 22 50.0 539 39 100 0| VBW: 4.3 kHz
Hori. 22680.0 [AV 42.6 40.8 12.6 47.4 9.5 39.1 53.9 14.8 100 350 VBW: 4.3 kHz
Vert. 9072.0 |PK 42.1 37.1 82 34.1 22 55.5 73.9 18.4 191 335
Vert. 11340.0 |PK 425 40.0 8.7 339 22 59.5 73.9 14.4 100 0
Vert. 22680.0 [PK 49.7 40.8 12.6 47.4 9.5 46.2 73.9 277 100 13
Vert. 9072.0 |AV 32.8 37.1 82 34.1 22 46.2 53.9 7.7 191 335|VBW: 4.3 kHz
Vert. 11340.0 |AV 332 40.0 8.7 339 22 502 539 3.7 100 0| VBW: 4.3 kHz
Vert. 22680.0 [AV 44.4 40.8 12.6 47.4 9.5 40.9 53.9 13.0 100 13| VBW: 4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : 1 GHz - 6.8 GHz : 20log(4.37 m/3.0 m)= 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87 m/3.0 m)= 221 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] [ [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5725.0 [PK 45.1 32.6 15.8 38.8 33 58.0 =372 -27.0 10.2 100 100
Hori. 17010.0 [PK 44.1 415 124 39.6 9.5 489 -46.3 -27.0 19.3 100 0
Vert. 5725.0 |PK 453 326 15.8 38.8 33 582 -37.0 -27.0 10.0 100 133
Vert. 17010.0 |PK 42.9 41.5 12.4 39.6 -9.5 47.7 -47.5 -27.0 20.5 100 0

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10¥*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/ 20 ) * 10~ (-6) * Distance:3[m] )~ 2} /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 6.8 GHz: 20log (4.37 m/3.0m)= 3.27 dB
6.8 GHz- 13 GHz: 20log (3.87m/3.0m)= 2.21dB

13 GHz - 40 GHz: 20log (1.0 m/3.0m)= 9.5 dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5670 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT40, PN9

Horizontal
Restricted-band band-edge Plot
—
% Agilent T

Reof 168.9 dBpY Atten 18 dB
#EmiPk
Log *
19
dB/

i
#LgAy \
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vt sz [, s g o i
V3 FC N
£
FTun
Swp
Center 5.725 0@ GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band—edge Plot
# Agilent T
Ref 10@.9 dBpY Atten 18 dB
#EmiPk
Log *
10
dB/
#LgPy \
\"\n,
v os2 [ e it
Y3 FC S
£
FTun
Swp
Center 5.725 0@ GHz Span 168 MHz
#Res BW (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission
Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5670 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP)  Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5725.0 |PK 454 326 15.8 38.8 33 583 -36.9 -27.0 9.9 100 206
Vert. 5725.0 |[PK 45.4 32.6 15.8 38.8 33 583 -36.9 -27.0 9.9 100 237

Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz- 6.8 GHz: 20log (4.37 m/3.0m)= 3.27dB
6.8 GHz- 13 GHz: 20log (3.87 m/3.0m)= 2.21dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5670 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT40, PN9

Horizontal
Restricted-band band-edge Plot
—
% Agilent T
Reof 168.9 dBpY Atten 18 dB
#EmiPk
Log *
19
dB/
#Lghv \ L
Soon]
w52 [ b "
U3 FC e
£
FTun
Swp
Center 5.725 0@ GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

Restricted-band band—edge Plot
# Agilent T
Ref 10@.9 dBpY Atten 18 dB
#EmiPk
Log *
10
dB/
#LgPy \ fiililn L
v os2 [t i
U3 FC T
£
FTun
Swp
Center 5.725 08 GHz Span 180 MHz
#Res BW (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 and No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17,2015 November 19, 2015 November 20, 2015 November 21, 2015 November 25, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg. C/ 20 deg. C/
/ Humidity 55 % RH 52 % RH 45 % RH 50 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara Kenichi Adachi
(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz) (26.5 GHz-40 GHz)
(No.3 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC)
Mode Tx 5755 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [cm] [deg.]
Hori. 11510.0 [PK 42.1 39.9 8.6 338 22 59.0 73.9 14.9 100 0
Hori. 23020.0 |PK 473 40.9 12.6 46.8 95 445 73.9 294 100 350
Hori 11510.0 [AV 335 39.9 8.6 338 22 50.4 53.9 35 100 0| VBW: 4.3 kHz
Hori. 23020.0 [AV 40.6 40.9 12.6 46.8 95 37.8 539 16.1 100 350 VBW: 4.3 kHz
Vert. 9208.0 [PK 43.1 374 83 343 22 56.7 73.9 17.2 156 326
Vert. 11510.0 [PK 434 39.9 8.6 338 22 60.3 73.9 13.6 100 0
Vert. 23020.0 [PK 49.8 40.9 12.6 46.8 95 47.0 73.9 269 100 11
Vert. 9208.0 [AV 334 374 83 343 22 47.0 53.9 6.9 156 326|VBW: 4.3 kHz
Vert. 11510.0 [AV 332 39.9 8.6 338 22 50.1 53.9 38 100 0| VBW: 4.3 kHz
Vert. 23020.0 [AV 439 40.9 12.6 46.8 95 41.1 539 12.8 100 11{VBW:4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : | GHz - 6.8 GHz : 20log(4.37 m/3.0 m)= 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87m /3.0 m)= 2.21 dB
13 GHz- 40 GHz: 20log (1.0 m/3.0m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result  Result (EIRP Limit Margin | Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB]  |Factor[dB]| [dBuV/m] | [dBm] [dBm] [dB] [em] | [deg]
Hori. 5715.0 [PK 533 32.6 15.8 38.8 33 66.2 -29.0 -27.0 2.0 100 175
Hori. 5725.0 |PK 56.9 32.6 15.8 38.8 33 69.8 =254 -17.0 84 100 175
Hori. 17265.0 |PK 433 424 12.5 39.3 95 49.4 -45.8 -27.0 18.8 100 0
Vert. 5715.0 [PK 54.1 32.6 15.8 38.8 33 67.0 -28.2 -27.0 12 100 31
Vert. 5725.0 |PK 57.0 32.6 15.8 38.8 33 69.9 =253 -17.0 83 100 31
Vert. 17265.0 |PK 44.1 424 12.5 39.3 9.5 50.2 -45.0 -27.0 18.0 100 0
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m]/20) * 10~ (-6) * Distance:3[m] )2} /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 6.8 GHz: 20log (4.37 m/3.0m)= 3.27 dB
6.8 GHz- 13 GHz: 20log (3.87 m/3.0m)= 2.21 dB
13 GHz-40 GHz : 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber

Report No. 11014760S-C-R2

Date November 17, 2015

Temperature 22 deg. C/
/ Humidity 55 % RH

Engineer Wataru Kojima
(1 GHz-6.4 GHz)

Mode Tx 5755 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9

Horizontal
Restricted-band band-edge Plot
% Agilent - T
Ref 1869 dBpV Atten 10 dB
"1 Ref Level | N
16 [108.92 dBpV
B/
#LgAy .
s ki
3 FC [
£iix
FTun
Swp
Center 5.725 0@ GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot

# Agilent T
Ref 160.9 dBwV Atten 10 dB
#EmiPk
Log *
10
B/
#LgPy
v .
V3 FC
gix
FTun
Swp
Center 5.725 0@ GHz Span 168 MHz
#Res BW (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
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Radiated Spurious Emission
Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5755 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Qutside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height [ Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5715.0 [PK 50.5 32.6 15.8 38.8 33 63.3 =319 -27.0 49 100 281
Hori. 5725.0 [PK 53.5 32.6 15.8 38.8 33 66.3 -289 -17.0 11.9 100 281
Vert. 5715.0 |PK 54.5 32,6 15.8 38.8 33 67.3 =279 -27.0 0.9 100 48
Vert. 5725.0 [PK 59.6 32.6 15.8 38.8 33 72.5 -22.7 -17.0 5.7 100 48
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10" ( Electric Field Strength [dBuV/m]/20)* 10" (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz - 6.8 GHz: 20log (4.37m/3.0m)= 3.27dB
6.8 GHz- 13 GHz: 20log (3.87 m/3.0m)= 2.21 dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber

Report No. 11014760S-C-R2

Date November 17, 2015

Temperature 22 deg. C/
/ Humidity 55 % RH

Engineer Wataru Kojima
(1 GHz-6.4 GHz)

Mode Tx 5755 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT40, PN9

Horizontal
Restricted-band band-edge Plot
__
% Agilent T
Ref 108.9 dBpY Atten 19 dB
#EmiPl
Log *
18
dB/
lf’f”ﬂf"““\“\
#LgAy
VL 92 e o ,-MM‘M
ISR 2
£
FTun
Swp
Center 5.725 00 GHz Span 108 MHz
#Res BH (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (12601 pts)
Trace Green: Peak Plot
Trace Purple: Average Plot
Vertical
Restricted-band band—edge Plot
# Agilent T
Ref 100.9 dBpY Atten 10 dB
#EmiPk
I
10 [
dB/ / | ana— \
#LgPy —u-"j
vl s ,»-"M
¥3 FC et}
£
FTun
Swp
Center 5.725 0@ GHz Span 168 MHz
#Res BW (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.
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Radiated Spurious Emission

Test place Shonan EMC Lab. No2 and No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17,2015 November 19, 2015 November 20, 2015 November 21, 2015 November 25, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg. C/ 20 deg. C/ 20 deg. C/
/ Humidity 55 % RH 52 % RH 45 % RH 50 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara Kenichi Adachi
(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz) (26.5 GHz-40 GHz)
(No.3 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC)
Mode Tx 5795 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result Limit Margin Height | Angle | Remark
[MHZ] [dBuV] [dB/m] [dB] [dB] |Factor[dB]| [dBuv/m] | [dBuv/m] [dB] [em] | [deg]
Hori. 11590.0 [PK 425 39.9 8.7 339 22 59.4 73.9 14.5 100 0
Hori. 23180.0 |PK 479 40.9 12.7 46.7 -9.5 453 73.9 28.6 100 69
Hori. 11590.0 |AV 34.1 39.9 8.7 339 22 51.0 539 29 100 0| VBW: 4.3 kHz
Hori. 23180.0 [AV 40.4 40.9 12.7 46.7 95 37.8 53.9 16.1 100 69| VBW: 4.3 kHz
Vert. 11590.0 [PK 4.5 39.9 87 339 22 59.4 73.9 14.5 100 0
Vert. 23180.0 [PK 51.0 40.9 12.7 46.7 95 48.4 73.9 255 100 23
Vert. 11590.0 |AV 338 39.9 8.7 339 22 50.7 53.9 32 100 0| VBW: 4.3 kHz
Vert. 23180.0 |AV 45.1 40.9 12.7 46.7 -9.5 42.5 53.9 114 100 23(VBW: 4.3 kHz
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Distance factor : | GHz - 6.8 GHz : 20log(4.37 m/3.0 m)= 3.27 dB
6.8 GHz - 13 GHz : 20log(3.87m /3.0 m)= 2.21 dB
13 GHz - 40 GHz : 20log(1.0 m/3.0 m)= -9.5dB
(above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector [ Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height | Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB] | [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5850.0 |PK 46.0 329 15.9 38.8 33 59.3 -359 -17.0 18.9 100 134
Hori. 5860.0 [PK 45.0 329 15.9 38.8 33 58.3 -36.9 -27.0 9.9 100 134
Hori. 17385.0 [PK 423 429 12.6 39.2 95 49.1 -46.1 -27.0 19.1 100 0
Vert. 5850.0 |PK 457 329 15.9 38.8 33 59.0 -36.2 -17.0 19.2 100 57
Vert. 5860.0 [PK 457 329 159 38.8 33 59.0 -36.2 -27.0 92 100 57
Vert. 9272.0 [PK 435 375 84 344 22 57.2 -38.0 -27.0 11.0 126 319
Vert. 17385.0 |PK 43.3 429 12.6 39.2 -9.5 50.1 -45.1 -27.0 18.1 100 0
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18 GHz)) - Gain(Amprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10~ (-6) * Distance:3[m] )~ 2} /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor : 1 GHz- 6.8 GHz: 20log (4.37 m/3.0m)= 3.27 dB
6.8 GHz- 13 GHz: 20log (3.87 m/3.0m)= 221 dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

UL Japan, Inc.

Shonan EMC Lab.
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Test place
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima

(1 GHz-6.4 GHz)
Mode

Radiated Spurious Emission

Shonan EMC Lab. No3 Semi Anechoic Chamber

Tx 5795 MHz, Antenna cable 400 mm

Tx, IEEE802.11n HT40, PN9

Horizontal
Restricted-band band-edge Plot
—
% Agilent T
Reof 168.9 dBpY Atten 18 dB
#EmiPk
Log *
19
dB/
#LgAy
Y1 52 \-v\‘
V3 FC [l
£
FTun
Swp
Center 5.845 0@ GHz Span 166 MHz
#Res BW (CISPR) 1 MHz #VBK 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical
Restricted-band band—edge Plot
# Agilent T
Ref 100.9 dBpY Atten 10 dB
#EmiPk
Log *
19
dB/
(T
#LgAv
V1 Ss2 L
V3 FC B
£0
FTun
Swp
Center 5.845 08 GHz Span 108 MHz

#Res BH (CISPR) 1 MHz

#UBH 3 MHz Sweep 1.04 ms (1261 pts)
- m—

Trace Green: Peak Plot

Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
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Radiated Spurious Emission
Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5795 MHz, Antenna cable 199 mm
Tx, IEEE802.11n HT40, PN9
(above 1GHz Qutside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector | Reading Ant.Fac. Loss Gain Distance Result  [Result (EIRP Limit Margin | Height [ Angle | Remark
[MHz] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBm] [dBm] [dB] [cm] [deg.]
Hori. 5850.0 [PK 473 329 15.9 38.8 33 60.5 -34.7 -17.0 17.7 100 262
Hori. 5860.0 [PK 46.4 329 15.9 38.8 33 59.7 =355 -27.0 8.5 100 262
Vert. 5850.0 |PK 47.0 329 159 38.8 33 60.3 -349 -17.0 17.9 109 289
Vert. 5860.0 [PK 46.2 329 15.9 38.8 33 59.5 -35.7 -27.0 8.7 109 289
Result [dBuV/m] = Reading + Ant.Fac. + Loss (Cablet(Attenuator or Filter)(below 18 GHz)) - Gain(A mprifier) + Distance factor

Resrult(EIRP[dBm])=10*LOG (({ 10" ( Electric Field Strength [dBuV/m]/20)* 10" (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Distance factor : 1 GHz - 6.8 GHz: 20log (4.37m/3.0m)= 3.27dB
6.8 GHz- 13 GHz: 20log (3.87 m/3.0m)= 2.21 dB
13 GHz-40 GHz: 20log (1.0m/3.0m)= -9.5dB

*This mode was performed only band edges measurement.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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Radiated Spurious Emission

Test place Shonan EMC Lab. No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17, 2015
Temperature 22 deg. C/
/ Humidity 55 % RH
Engineer Wataru Kojima
(1 GHz-6.4 GHz)
Mode Tx 5795 MHz, Antenna cable 199 mm

Tx, IEEE802.11n HT40, PN9

Horizontal

Restricted-band band-edge Plot

% Agilent T

Ref 108.9 dBpy Atten 18 dB

#EmiPk
Log *

18
dB/

#LgAy

¥l 82 el

V3 FC

£
FTun

Swp

Center 5.845 0@ GHz
#Res BH (CISPR) 1 MHz

Span 166 MHz

#VBW 3 MHz Sweep 1.84 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

Vertical

Restricted-band band—edge Plot

# Agilent T

Ref 168.9 dBpy Atten 10 dB

#EmiPk
Log ‘

10 T
dB/

=

#LgPy

W1 82

V3 FC

£
FTun

Swp

Center 5.845 0@ GHz
#Res BH (CISPR) 1 MHz

Span 168 MHz

#WBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green: Peak Plot
Trace Purple: Average Plot

* Final result of restricted band edge was shown in tabular data.

UL Japan, Inc.
Shonan EMC Lab.
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Radiated Spurious Emission

(Plot data, Worst case)

Test place Shonan EMC Lab. No2 and No3 Semi Anechoic Chamber
Report No. 11014760S-C-R2
Date November 17,2015  November 19, 2015 November 20, 2015 November 21, 2015 November 25, 2015
Temperature 22 deg. C/ 23 deg.C/ 22 deg.C/ 20 deg.C/ 20 deg.C/
/ Humidity 55 % RH 52% RH 45 % RH 50 % RH 50 % RH
Engineer Wataru Kojima Yohsuke Ishikawa Yohsuke Ishikawa Tomohiro Hara Kenichi Adachi
(1 GHz-6.4 GHz) (6.4 GHz-13 GHz) (13 GHz-18 GHz) (18 GHz-26.5GHz) (30 MHz-1000 MHz)
(No.3 SAC) (No.2 SAC) (No.2 SAC) (No.2 SAC) (26.5 GHz-40 GHz)
(No.2 SAC)
Mode Tx 5230 MHz, Antenna cable 400 mm
Tx, IEEE802.11n HT40, PN9
80
70
60 X —— QP Limit
E; = PK Limit
= 50
2 e WIS 2 AV Limit
/M
= 40 O Hori./QP
= B O Hori./PK
0 X (o) O Hori/AV
~ @ & g |1
20 X Vert./QP
X Vert./PK
10 X Vert/AV
0
10 100 1000 10000 100000
Frequency [MHz]

*These plots data contains sufficient number to show the trend of characteristic features for EUT.

UL Japan, Inc.

Shonan EMC Lab.
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Conducted Spurious Emission

Test place

Report No.

Date

Temperature / Humidity
Engineer

Mode

Shonan EMC Lab. No.5 Shielded Room

11014760S-C-R2
November 25, 2015
20deg. C /44 % RH
Wataru Kojima

Tx 11n HT40 5230 MHz

9 kHz-150 kHz 150 kHz-30 MHz
¥ Agilent R T ¥ Agilent R T
Ref -20 dBm #ftten 10 dB Ref -28 dBm #Atten 10 dB
#Peak #Peak
Log Log
18 18
dB/ 4B/
Offst Offst
9.83 9.03
dB dB
] 0]
=278 -27.8
dBm dBm
#LafAv #LgAv
S1 S Sl 82
M3 L M3 LC[wig, oo » T -
o A 3 ity wibfan i
£l £(:
e bl sttt il | £
FFT Sup
Start 9.06 kHz Stop 150,08 kHz Start 158 kHz Stop 36.890 MHz
sRes BH 208 Hz #BH 626 Hz Sweep 2.279 s (1281 pts) #Res BH 10 kHz 4UBH 30 khz Sween 285.3 ms (1201 pts)
S ——

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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APPENDIX 2: Test instruments
Test equipment
Control No. Instrument Manufacturer Model No | Serial No | TestItem | Calibration Date *
Interval(month)
SSA-03 Spectrum Analyzer Agilent E4448A MY482501 |AT 2015/09/16 * 12
52
SPM-07 Power Meter Agilent 8990B MY510027 |AT 2015/04/02 * 12
2
SPSS-04 Power sensor Agilent N1923A MY532600 |AT 2015/04/02 * 12
9
SATI10-10 Attenuator Weinschel Corp. 54A-10 37584 AT 2015/04/09 * 12
SCC-G12 Coaxial Cable Suhner SUCOFLEX {30790/2 AT 2015/03/11 * 12
102
SOS-09 Humidity Indicator A&D AD-5681 4061484 AT 2014/12/24 * 12
STS-05 Digital Hitester Hioki 3805-50 080997828 |AT 2015/11/18 * 12
SAF-04 Pre Amplifier TOYO Corporation  |TPA0118-36 |1440489 RE 2015/03/23 * 12
SCC-G05 Coaxial Cable Junkosha J12J102207-0 | APR-30-15- |RE 2015/05/11 * 12
0 037
SCC-G22 Coaxial Cable Suhner SUCOFLEX |296199/4 |RE 2015/05/19 * 12
104
SHA-02 Horn Antenna Schwarzbeck BBHA9120D [9120D-726 |RE 2015/08/10 * 12
SOS-03 Humidity Indicator A&D AD-5681 4063325 RE 2015/10/22 * 12
KSA-08 Spectrum Analyzer Agilent E4446A MY461805 |RE, AT 2015/03/23 * 12
25
SIM-14 Measure ASKUL - - RE, CE -
SAEC-02(SVS |Semi-Anechoic TDK SAEC-02(SV |2 RE 2015/07/09 * 12
WR) Chamber SWR)
COTS-SEMI-1 |EMI Software TSJ TEPTO-DV( |- RE, CE -
RE,CE,RFILM
F)
STS-02 Digital Hitester Hioki 3805-50 080997819 |RE, CE 2015/03/10 * 12
SATI10-06 Attenuator Agilent 8493C-010 |74865 RE, AT 2015/11/04 * 12
SFL-03 Highpass Filter MICRO-TRONICS  |HPMS0112 028 RE 2015/11/16 * 12
SAF-06 Pre Amplifier TOYO Corporation TPAO118-36 |1440491 RE 2015/05/27 * 12
SCC-G04 Coaxial Cable Junkosha J12J102207-0 |JUN-12-14- |RE 2015/06/08 * 12
0 018
SCC-G23 Coaxial Cable Suhner SUCOFLEX |297342/4 |RE 2015/05/19 * 12
104
SHA-03 Horn Antenna Schwarzbeck BBHA9120D [9120D-739 |RE 2015/08/11 * 12
SOS-05 Humidity Indicator A&D AD-5681 4062518 RE 2015/10/22 * 12
SSA-02 Spectrum Analyzer Agilent E4448A MY482501 |RE 2015/03/26 * 12
06
SIM-15 Measure ASKUL - - RE -
SAEC-03(SVS |[Semi-Anechoic TDK SAEC-03(SV |3 RE 2015/08/28 * 12
WR) Chamber SWR)
STS-03 Digital Hitester Hioki 3805-50 080997823 |RE 2015/11/18 * 12
SCC-G31 Coaxial Cable Junkosha MWX241-01 |OCT-08-13-|AT 2015/04/09 * 12
000KMSKM (046
S
SFL-03 Highpass Filter MICRO-TRONICS  |HPMS50112 028 RE 2015/11/16 * 12
SAF-08 Pre Amplifier TOYO Corporation  |HAP18-26W [00000019 |RE 2015/03/23 * 12
SCC-G15 Coaxial Cable Suhner SUCOFLEX |32703/2 RE 2015/03/11 * 12
102
SHA-04 Horn Antenna ETS LINDGREN 3160-09 LM3640 RE 2015/03/17 * 12
SAEC-02(NSA |Semi-Anechoic TDK SAEC-02(NS |2 RE 2015/07/15 * 12
) Chamber A)
SCC-G19 Coaxial Cable Suhner SUCOFLEX |1188/2A RE 2015/03/11 * 12
102A
SAF-10 Pre Amplifier TOYO Corporation HAP26-40W [00000010 |RE 2015/03/23 * 12
SHA-06 Horn Antenna ETS LINDGREN 3160-10 1L.M3459 RE 2015/03/17 * 12
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Test equipment
Control No. Instrument Manufacturer Model No | Serial No | Test Item | Calibration Date *
Interval(month)
SBA-02 Biconical Antenna Schwarzbeck BBA9106 91032665 |RE 2015/11/02 * 12
SAT6-02 Attenuator JFW S0HF-006N |- RE 2015/02/18 * 12
SCC-B1/B3/B5 |Coaxial Cable&RF Fujikura/Fujikura/Suh |8D2W/12DSF|-/0901-270( |RE 2015/04/17 * 12
/B7/B8/B13/SR |Selector ner/Suhner/Suhner/Su |A/141PE/141 |RF Selector)
SE-02 hner/TOYO PE/141PE/14
1PE/NS4906
SLA-02 Logperiodic Antenna |Schwarzbeck UHALP9108 |UHALP RE 2015/11/03 * 12
A 9108-A
0893
KAT3-11 Attenuator JFW IND. INC. SO0HF-003N |- RE 2015/08/31 * 12
SCC-B2/B4/B6 |Coaxial Cable&RF Fujikura/Fujikura/Suh |8D2W/12DSF|-/0901-270( |RE 2015/04/17 * 12
/B7/B8/B13/SR |Selector ner/Suhner/Suhner/Su |A/141PE/141 |RF Selector)
SE-02 hner/TOYO PE/141PE/14
IPE/NS4906
SAF-02 Pre Amplifier SONOMA 310N 290212 RE 2015/02/18 * 12
STR-07 Test Receiver Rohde & Schwarz ESU26 100484 RE 2015/09/04 * 12
SCC-B12/B13/ |Coaxial Cable&RF Suhner/Suhner/TOYO [RG223U/141 |-/0901-270( [CE 2015/04/17 * 12
SRSE-02 Selector PE/NS4906 |RF Selector)
SLS-03 LISN Rohde & Schwarz ENV216 100513 CE 2015/02/25 * 12
SAT3-06 Attenuator JFW S0HF-003N |- CE 2015/02/18 * 12
SOS-04 Humidity Indicator A&D AD-5681 4061512 CE 2014/12/24 * 12

The expiration date of the calibration is the end of the expired month.
All equipment is calibrated with valid calibrations. Each measurement data is traceable to the national or
international standards.

As for some calibrations performed after the tested dates, those test equipment have been controlled by means
of an unbroken chains of calibrations.

Test Item: CE: Conducted Emission

RE: Radiated Emission

AT: Antenna Terminal Conducted test
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